CONTENTS—FRAME GROUP
FO5 F06 FO7
FRONT SUSPENSION REAR SUSPENSION FRONT WHEEL
125/ FRONT SUSPENSION Ji 8%/ REAR SUSPENSION 1t [ WEIFRONTWHEEL |
g Lo -
; g 2 o b it}
| 1 ' 4
. i
’ ..’ a‘g\ .n“‘r.’ Ve o
1?' o] 00 gl o1 i
LR S ‘ ATk “’Z‘U ﬁ‘f’i'a 7
o 2 e By
» mO o p’,tle - 5 wlsj = 5 _TO o I
. & - * %y I
3‘ » w‘s 1 l ! 2 3 » ! ! n‘ s'
P alq %"
1 ‘;-0,7,5 0 5 'r n—é‘,,?" 2
T o 10 ﬁj:.&Ln
S T s ‘ g B ‘
—Ta g it ! 2 "R o
w i ® K ) /@
% 1o b
F08-C F10-1-V3 F10-2-B-V2
BRAKE SYSTEM HANDLEBAR STEERING SYSTEM(EPS)
WOEEBRAKESYSTEM | JR{E HANDLEBAR | %A%S (€2S) | STEERING SYSTEM (EPS )
C“!e‘ﬂjz‘lﬂ”
u
>
/@ 2 ez}
F12-v2 F13
SEAT

FUEL TANK

Bt/ SEAT

5%/ REAR WHEEL

REAR WHEEL
81 FUEL TANK
[ 7N

Vil

F15-1-A-V3

RACK ELECTRIC SYSTEM(NA)

148 &4 ELECTRC SYSTEM .,
R B

4
=25
" 2




CONTENTS—FRAME GROUP

F0O FO01-A-V2 F02-A

CVTAIR PIPE&SIDE COVER LOCK KIT(WITH GEARSHIFT LOCK) MUFFLER(NA)

CVT ARR4i1&/ CVT AR PIPE& SIDECOVER |

/LOCK KIT | [ HUE B MUFFLER

F03-V3

F04-1-V2 F04-2
FRAME FRONT PLASTICS FRONT PLASTICS

HEH# FRONT PLASTICS

 HERRIFRONTPLASTICS | W
— J—n E 7

.

F04-3-A-V3 F04-4-V2 F04-5
MIDDLE PLASTICS(WITH GEARSHIFT LOCK) MIDDLE PLASTICS REAR PLASTICS

TR AR MDDLE PLASTICS | [ EmWMRERAUSTGS | !
A\

G
"

t.

9
‘vv*”

HBHF MIDDLE PLASTICS |

F04-6 F04-7-v2 F04-8
REAR PLASTICS BOTTOM PLASTICS BOTTOM PLASTICS
ERRMREARPLSTCS | A BOTTOM PLASTICS AEHE/BOTIOM PLASTICS |
2 “ | —.y -
n— ik
1 1 %
2 e
U Ji




CONTENTS—FRAME GROUP

F17
DASHBOARD

F15-3-V2

F16
FUEL INJECTION SYSTEM

LIGHTS

% DASHBOARD

AT A LIGHTS |

F19-1-B

F18-1-V2

COOLING SYSTEM

F19-1-A

CF600AU-

DECAL KITS(FROCE RED)

3L RAKS  FECER

DECAL KITS(VELOCITY GREY)
CFE00AU-3L BMMS REBREM

-
Ll

PHRIESR

Parnone St T

“RER%I COOLNGSYSTEM |

g

THRERR

- .

353%70
9 REPVC
Pty

amExER

[ [

D

Lt

"(X‘

FauML
905V~ 190405~ 6K0D- 10
288x122
HHaPVC
AmAXES

Hi RN
DSV 190403-6K00- 10
ar8x73

—_——s0n —50|
(=) —
= ——
—_—
&

e

EREXER
AxABEN2

CrFRFOoORCE i usnoone
“NE:
L LaEd
205V 190401860010 cram s
$Sex — S000 101007
o M;‘I‘HI\V\/C
SERAEEA CrMOTOM X2 e aEERRE
FMOT O e PRES Bz
i Rsrona TEEROS 205 1o0215-6800-10 £ reumne s tcars con-10
s Rmmrn TouRmoR R <2 e P e waxsn B — N nne s
8DS:-180212-6800-10 st amExEA 9011602126800 10 . 10as M00:10 EHREER
B0x4s e s9x48 i
| e e D P e
Ll e %
MERE R CF600AU-3L RS BHEER R CFE00AU-3L JURHS MURSEEER '
v B [ [ — semszc [ rreneson [ e
L L3 e aRREE nen
S05V. 180402-6K00-12 208 100403 640012 A
353%70 376x73 . s nan®
n amve ¢ pawz
A e s e s oo s
- ) - o
y—/ 500 i mmevc o mmevc ==y
o0 wxnn 4 ‘ d
[err—
eoerwent
=) -
EameL "
OBV 100404 6K00-12 DSV 10040S-8X00.12 onem e
2 152
= . HH.aMPVC e mweve :
LLESE ] RERRRE PR AxomiEx2 '
i EEREY 05 roorr-eso0 11 S
908 100211680010 O E sax0 CVlech-[EC
CrFRFORCE CEZ L Susesor
i Susesone == -
BEMEX2 babnimal 908V- 190401-6K00-13 - R o
SDSV- 190401-6K00-10 EPMTX 2 394x33 96001913073 v
Feaneve L e i
<
amxEEn S i ammv SERAEN cruoTom <2 ERExxR
« 200+, 190208 480011
MO TO AR mm e CEMO T O Rt T @D B e NEVER
176x28 TOLN~D 9DSs 190215 680010 M 3M000% B 50X13 [ o
i Sesone 0% —— Py TouRme <2 Y wsssone [ vy 9184
ez LT TOURWGRE 2 B wseo0se ke, SRS 9CSV- 190408 6K00-13 ety —_—
9DS=-180212-6800-10 SCOV-190408-4x00-10 - 9% 48 104x13
048 Wi e o AT
620X S ARAREN PriTrn SRRERN A vt
RREERR

F19-3
REFLECT FILM

TOOLS

R, TR/ BUMPERACAB FRAME

TATO0LS




F27 F28 F30
FRONT CV SHAFT REAR CV SHAFT DRIVETRAIN SYSTEM
HES2RAR FRONT OV SHAFT | EHf SRR REAR CV SHAFT [ R4 DRIVETRAI SYSTEM _ .
s 1
;) / 2 () 5
9 B0
0G.. ‘ O®.. '

e, H RS @m 3

‘O Q.o

e OQD{C Sar {@’ ® «7.9

oy LY
3 O«@" «, 3 O@S Sy
y —‘."(h o@ Ty
g ) 1 @(
: ] Gﬁg{i‘.b 4 '%9(% 0 " " g»ﬁ/ —A -
/P ' .4 ' # 0°
F31-v2 F32 F33-A
GEAR SHIFTING REAR AXLE(NA)
BERNIGEARSHFTNG | | Jif/REAR AXLE
Gr—r—
S 8
Fa 7

F36

F38
FUEL VAPORIZATION SYSTEM
~ BBARRNI FUEL VAPORIZATION SYSTEM |

L1
Vaes
2 o =) )
il T z /
i [

F41

AIR FILTER ASSY.
SRELARFLTERASSY, |

CFB00AZ-35/CFBO0AZ

CFE00AU-3S/CRB00ALR3L,




CONTENTS—ENGINE GROUP

EOO EO1-1 E01-2-V2
191S ENGINE LEFT CRANKCASE ASSY RIGHT CRANKCASE ASSY
ERRRLEFT CRANKCASE ASSY. GRREE RIGHT CRANKCASEASSY | T
- ul —
E01-3 E01-4 E02-1

CVT CASE ASSY.

LEFT CRANKCASE COVER ASSY.

CYLINDER HEAD COVER ASSY

CVTHIE) CVT CASE ASSY.

ERWNAE LEFT CRANKCASE COVER ASSY. |

| E02-1 (i R4 CYLINDER HEAD COVER ASSY.

Vid
E02-2-A E02-2-B E02-3-V2
CYLINDER HEAD ASSY CYLINDER HEAD ASSY CYLINDER BODY ASSY.
[ RE#A CYLINDER HEAD ASSY. Vi HHLH4/ CYLINDER HEAD ASSY. | [ ¥4 CYLINDER BODY ASSY. |
3w o ; !
‘ B e San ‘0‘}’
h 4 D5 [~
NN T Y D
\red/ /3
‘ 17 [:7
& Vi
E02-4 EO3-B E04-B-V2
CAMSHAFT OF CYLINDER ASSY. MAGNETO ASSY. CRANKSHAFT & CONN ROD & PISTON ASSY.
A8 CAMSHAFT OF CYLINDER ASSY. | B L% MAGNETO ASSY. [ amEr R comaneT s comecna oo PsTonse.
‘ i / 1
2
71 \\ = o
\ 3
' | J A %)
@ | ‘ ?
' & ™
, e
. A
M Vi g E




CONTENTS—ENGINE GROUP

E05-V2 E06-1 E06-2
CLUTCH & CVT ASSY. TRANSMISSION SYSTEM(1) TRANSMISSION SYSTEM(2)
CVTER/CVTASSY E061 A (1) TRANSWSSION SYSTEM1)
L]
14 "1)
(j@ 2 5 ~\‘ “
q‘ ¢ " :
@, . Lo
E‘vil,i 1 00- T4
%% > Oy
o / 4 7
Uty
Vi Vid
E06-3 E07 E08
TRANSMISSION SYSTEM(3) OIL PUMP ASSY WATER PUMP ASSY
S R TRARHSSON SYSTE e RAEEOLANPASSY. | [E08 7ZEHl/ WATER PUMP ASSY |

E09

STARTING SYSTEM

E29

ENGINE GASKET KIT

E30

ENGINE OIL SEAL &O-RING

&3 £%/ STARTING SYSTEM

IO ENGINE GASKET SET |

1

| BH{E0 S ENGINE OIL SEALAO-RING |




CVT R E&iH&/ CVT AIR PIPE & SIDE COVER

CVT AIR PIPE&SIDE COVER

Item No. Parts Number Parts Name(EN) Qty Specification
01 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
02 9DS#-001002-6000 AIR INLET PIPE, CVT 1
03 9010-000105 A-TYPE SCREW CLAMP 78-101 4 78-101
04 9DS#-001001-6000 JOINT, CVT AIR INLET PIPE 1
05 9DS#-044051-6002 LH COVER, ENGINE 1
05 9DSV-044051-6003 LH COVER, ENGINE 1
06 30006-060012870 BOLT M6x12 1 M6x12
07 5BY0-040010 RUBBER SLEEVE 2
08 30006-060030870 BOLT M6x30 1 M6x30
09 9DSV-044052-6K00 CAP, OIL FILLER 1
10 9CS+#-001004-6400 CONNECTOR ,CVT AIR OQUTLET PIPE 1
11 30601-117010 CLAMP A17 1 Al7
12 0180-110005 OIL STORAGE HOSE 1
13 9CS#-001003-6400 AIR OUTLET PIPE, CVT 1
14 30006-060055870 BOLT M6x55 1 M6x55
15 TFQO004 SCROLL PAPER, HEAT INSULATION 3 50*0.062
16 A000-040302 RUBBER DAMPER 1




S A/ LOCK KIT

/i
FO1-A-V2 LOCK KIT(WITH GEARSHIFT LOCK)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9DSV-011000-7200 LOCK KIT 1
02 9DSV-011070-6000-0MP00 KEY KIT 1




H5 7 % MUFFLER

FO2-A MUFFLER(NA)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0HU0-176000 OXYGEN SENSOR 1
02 9GQ0-020001-00002 SUPPORT PLATE, FRONT EXHAUST PIPE 1
03 9DS#-021100-6000 EXHAUST PIPE ASSY 1
04 9DS#-021101-6000 UPPER HEAT INSULATOR, FRONT EXHAUST PIPE 1
05 9DS#-021100-6000-20 UPPER HEAT INSULATOR 1
06 7030-021305 SCREW CLAMP, A-TYPE 6
07 9DS#-021100-6000-21 LOWER HEAT INSULATOR 1
08 9DS#-021102-6000 LOWER HEAT INSULATOR, FRONT EXHAUST PIPE 1
09 8010-020001 NUT M8, MUFFLER JOINT 2 M8
10 9CR6-020002-00001 DRAG SPRING,MUFFLER 4
11 9AWA-021003-00001 SMALL GRAPHITE RING 1
12 9DS#-020010-6000 HEAT INSULTOR ASSY, SPRING 1
13 9CS#-021200-6401 MUFFLER ASSY 1
14 9030-000109 SCREW CLAMP, A-TYPE 1 70~90
15 9CS#-021201-6600 UPPER HEAT INSULATOR, EXHAUST PIPE 1
16 9CS#-021202-6600 LOWER HEAT INSULATOR, EXHAUST PIPE 1
17 9CR6-021203 HEAT INSULATOR, MUFFLER BODY 1
18 30306-060800 WASHER 6 7 6
19 30303-060900 WASHER 7 6
20 30000-060010700 BOLT M6x10 7 M6x10
21 7020-021320-10000 SPARK ARRESTOR 1
22 9CR6-020003 WIRE WASHER 2
23 9CR6-020020 MOUNT ASSY, MUFFLER 1
24 7020-020001 LINER, MUFFLER 1
25 30006-080065810 BOLT M8x65 1 M8x65
26 9010-050003 CAP, CUSHION SLEEVE 2
27 9010-050500 CUSHION SLEEVE 1
28 30006-102070810 BOLT M10x1.25x70 1 M10x1.25x70
29 30006-060016810 BOLT M6x16 4 M6x16
30 30006-060012810 BOLT M6x12 2 M6x12
31 9CS#-021200-6400-20 UPPER HEAT INSULATOR 1
32 9CS#-021200-6400-21 LOWER HEAT INSULATOR 1
33 9DS#-021001-6000 SEAL GASKET,GRAPHITE 1




£ /FRAME

Vi

Item No. Parts Number Parts Name(EN) Qty Specification
01 30006-080014810 BOLT M8x14 2 M8x14
02 9DS#-030100-6001 BRACKET, FRONT GEAR CASE 1
03 9AWA-030002 BUSHING, FRONT GEAR CASE 2
04 9CSV-031000-6K00-01 FRAME ASSY 1
05 30006-102020810 BOLT M10x1.25x20 4 M10x1.25x20
06 30204-102810 NUT M10x1.25 2 M10x1.25
07 401B-000200-10000 DAMPER 4
08 30102-060016810 SCREW 4
09 30204-122810 NUT M12x1.25 3 M12x1.25
10 9CR6-001100-20000 FRONT BRACKET, ENGINE 1
11 30006-122170810 BOLT M12x1.25x170 1 M12x1.25x170
12 30006-122180810 BOLT M12x1.25x180 2 M12x1.25x180
13 30006-103020810 BOLT M10x20 6 M10x20
14 30006-080020810 BOLT M8x20 18 M8x20
15 9CS#-030300-6401 BRACKET, LH FOOTREST 1
16 9CS#-030500-6400 BRACKET, LH PEDAL 1
17 9CS#-030400-6401 BRACKET, RH FOOTREST 1
18 9CS#-030600-6400 BRACKET, RH PEDAL 1
19 9DS#-030070-6000 BRACKET, EPS CONTROLLER 1
20 30006-080035810 BOLT M8x35 1 M8x35
21 7020-000160 CONNECTING PARTS, ENGINE UPPER BRACKET 1
22 30204-080810 NUT M8 1 M8
23 9DS#-030040-6001 UPPER BRACKET, ENGINE 1
24 30006-060012810 BOLT M6x12 9 M6x12
25 9DR8-035070-20000 CONNECTING BRACKET, AIR FILTER 1 ELECTROPHORESIS BLACK
26 9DS#-030020-6000 BRACKET, FRONT SEAT 1
27 30006-080016810 BOLT M8x16 6 M8x16
28 9CS#-030100-6400 BRACKET, REAR SEAT 1
29 30006-060010810 BOLT M6x10 2 GB5789 M6x10 TRIVALENT CHROMIUM 8.8
30 9DSV-030081-6K00 LOCKING PLATE 4, WIRE CONNECTOR 1
31 30006-080040810 BOLT M8x40 1 M8x40
32 9DS#-030091-6000 PRESSING PLATE III, WIRE CONNNECTOR 1
33 9CRB-030010 SUSPENSION BRACKET ASSY, REAR GEAR CASE 1
34 9DS#-030504-6000 RH BRACKET, REAR TRUNK 1
35 9DS#-030503-6000 LH BRACKET, REAR TRUNK 1
36 30305-060112 WASHER 2 6




Fi4 R4/ FRONT PLASTICS

FO04-1-V2 FRONT PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
01 9DS#-041019-6001 FRONT SERVICE COVER 1
02 6NQ+#-000205-6001 MOUNTING SCREW, CHAIN GUARD 6
03 6NTG-050002 NYLON GASKET Dia 8 6
04 9DS#-041041-6001 FRONT LOWER FENDER 1
05 9DS+#-041016-6000-0BM00O FRONT RH DECO STRIP 1
06 9DS#-041015-6000-0BM00 FRONT LH DECO STRIP 1
07 9DS#-041012-6000-0VEQOQ FRONT DECO PLATE 1 NEBULA WHITE
07 9DS+#-041012-6000-0RHO0 FRONT DECO PLATE 1 FROCE RED
07 9DS#-041012-6000-OREOO FRONT DECO PLATE 1 TRUE TIMBER CAMO
07 9DS#-041012-6000-0HC00 FRONT DECO PLATE 1 VELOCITY GREY
08 9DS#-041032-6001 FRONT RH SIDE STRIP 1
09 9060-040310 PLASTIC CLIPS 18
10 9DS#-041510-6000 CLASP ASSY 4
11 8030-040800-00001 NUT CLIP M6 4 M6
12 6NT1-041510 BUCKLE ASSY 2
13 9DSV-041014-6K00 GUARD, RH HEADLIGHT 1
13 9DSV-041014-6K01 GUARD, RH HEADLIGHT 1
14 8010-000004 BOLT M6x14 6 M6x14
15 9DS#-041011-6001 HEADLIGHT PANEL 1
16 9DS#-042084-6000 RH DECO PLUG, FRONT BUMPER 1
17 9DS#-042083-6000 LH DECO PLUG, FRONT BUMPER 1
18 30110-420130010 SELF-TAPPING SCREW ST4.2x13 11 ST4.2x13
19 9DSV-041013-6K00 GUARD, LH HEADLIGHT 1
19 9DSV-041013-6K01 GUARD, LH HEADLIGHT 1
20 9DS#-041031-6001 FRONT LH SIDE STRIP 1




Tl RHE FRONT PLASTICS

FO4-2 FRONT PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
01 5ASV-190001-6000 CFMOTO LOGO 1
02 9DSV-041024-6K00-0VEQO FRONT TOP COVER 1 NEBULA WHITE
02 9DSV-041024-6K00-0RHO0 FRONT TOP COVER 1 FROCE RED
02 9DSV-041024-6K00-0REQ0 FRONT TOP COVER 1 TRUE TIMBER CAMO
02 9DSV-041024-6K00-0HCO0 FRONT TOP COVER 1 VELOCITY GREY
03 9DSV-041021-6K00-0VEQQ FRONT FENDER 1 NEBULA WHITE
03 9DSV-041021-6K00-0RHO0 FRONT FENDER 1 FROCE RED
03 9DSV-041021-6K00-0RE0O FRONT FENDER 1 TRUE TIMBER CAMO
03 9DSV-041021-6K00-0HCO0 FRONT FENDER 1 VELOCITY GREY
04 9060-040310 PLASTIC CLIPS 5
05 30006-060016810 BOLT M6x16 14 M6x16
06 30110-420130010 SELF-TAPPING SCREW ST4.2x13 8 ST4.2x13
07 8010-000002 CLAMP ST4.2 2 ST4.2
08 A000-040302 RUBBER DAMPER 9
09 8030-040800-00001 NUT CLIP M6 7 M6
10 30006-060070810 BOLT M6x70 1 M6x70
11 9DS#-041023-6001 DECO PLATE, DASHBOARD COVER 1
12 9DS#-041022-6001 DASHBOARD COVER 1
13 6090-040303 BUSHING 2
14 6090-040302 RUBBER DAMPER 2
15 30202-060110 NUT M6 2 M6
16 6NT1-041510 BUCKLE ASSY 2
17 30110-480130010 SELF-TAPPING SCREW ST4.8x13 1 ST4.8x13
18 6KJ0-030503 RUBBER PLUG 1
19 6KM#-040702-8000 INNER HEX SCREW M6x12 1
20 9DS#-041035-6001 TRUNK 1
21 9DS#-043065-6001 WATER-PROOF STRAP, FRONT STORAGE CASE 1
22 9DS#-041033-6002 FRONT LH GUARD 1
23 9030-040013 HINGE SHAFT, TRUNK 2
24 9030-040014 COVER, HINGE SHAFT 2
25 30110-420160010 SELF-TAPPING SCREW ST4.2x16 8 ST4.2x16
26 9030-040012 HINGE SEAT, TRUNK 2
27 9DS#-041036-6000 COVER, FRONT TRUNK 1
28 30303-080112 WASHER 1 8




3K/ MIDDLE PLASTICS 8 5

FO4-3-A-V3 MIDDLE PLASTICS(WITH GEARSHIFT LOCK)

Item No. Parts Number Parts Name(EN) Qty Specification
01 9DSV-042078-6K00 ECU BRACKET 1
02 8010-000004 BOLT M6x14 3 M6x14
03 9DSV-042023-6001 GEARSHIFT COVER 1
04 30110-420130010 SELF-TAPPING SCREW ST4.2x13 2 ST4.2x13
05 9DSV-042027-6000 LOCK COVER 1
06 8030-040800-00001 NUT CLIP M6 11 M6
07 9DSV-042061-6002 LH LOWER SIDE COVER 1
08 30006-060016870 BOLT M6x16 13 M6x16
09 9CSV-042071-6403 RH FOOT PEDAL 1
10 8080-040064 DAMPER, FRONT FENDER 2
11 30204-060810 NUT M6 8 M6
12 9060-040310 PLASTIC CLIPS 1
13 5HY#-040001-1000 BOLT M6x14 14
14 9CR6-042040-20000 ANTISKID TEETH ASSY. 4
15 9DS+#-042079-6001 HEAT INSULATOR, FUEL TANK LOWER PANEL 1
16 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 5 S5T4.2x9.5
17 9CS#-042069-6402 LH PEDAL, LONG MODEL 1
18 A000-040302 RUBBER DAMPER 6
19 9CS#-042074-6401 BLOCK, RH FOOTREST 1
20 9CS#-042073-6401 BLOCK, LH FOOTREST 1




th ¥kl 4/ MIDDLE PLASTICS

FO04-4-V2 MIDDLE PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
01 9060-040310 PLASTIC CLIPS 9
02 A000-040302 RUBBER DAMPER 2
03 30006-060016810 BOLT M6x16 2 M6x16
04 9DS#-042011-6002 UPPER COVER, FUEL TANK 1
05 8010-000002 CLAMP ST4.2 2 S5T4.2
06 30110-420130010 SELF-TAPPING SCREW ST4.2x13 5 ST4.2x13
07 9DS#-042022-6001-0VEQQ RH SIDE COVER 1 NEBULA WHITE
07 9DS#-042022-6001-0RH00 RH SIDE COVER 1 FROCE RED
07 9DS#-042022-6001-0REQO RH SIDE COVER 1 TRUE TIMBER CAMO
07 9DS#-042022-6001-0HCO0 RH SIDE COVER 1 VELOCITY GREY
08 8080-040064 DAMPER, FRONT FENDER 5
09 8030-040800-00001 NUT CLIP M6 10 M6
10 30110-420130010 SELF-TAPPING SCREW ST4.2x13 1 ST4.2x13
11 9CS#-042068-6401-0BUOO DECO PLATE, RH SIDE COVER 1 MIST SILVER BLACK
11 9CS#-042068-6401-0REQ0 | RH SIDE COVER DECO PLATE, LONG MODEL 1 TRUE TIMBER CAMO
12 9CS#-042067-6400-0BUOO DECO PLATE, LH SIDE COVER 1 MIST SILVER BLACK
12 9CS#-042067-6400-0REQ0 DECO PLATE, LH SIDE COVER 1 TRUE TIMBER CAMO
13 9DS#-042021-6000-0VEQQ LH SIDE COVER 1 NEBULA WHITE
13 9DS#-042021-6000-O0RH00 LH SIDE COVER 1 FROCE RED
13 9DS#-042021-6000-0RE0O LH SIDE COVER 1 TRUE TIMBER CAMO
13 9DS#-042021-6000-0HC00 LH SIDE COVER 1 VELOCITY GREY
14 9DS#-042077-6001 HEAT INSULATOR, TAIL LIGHT 1
15 30110-421130010 SELF-TAPPING SCREW ST4.2x13 4 ST4.2x13
16 8010-000005 BOLT M6x17 2 M6x17
17 30006-060012810 BOLT M6x12 1 M6x12




JE B4/ REAR PLASTICS

FO4-5 REAR PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
01 9DS#-043066-6001 HEAT INSULATOR, RH SIDE COVER 1
02 30110-421130010 SELF-TAPPING SCREW ST4.2x13 14 ST4.2x13
03 9CS#-042076-6401 HEAT INSULATOR, RH SIDE COVER DECO PLATE 1
04 9DS#-043032-6001 REAR RH FENDER 1
05 6NQ#-000204-6001 BOLT, M6X16 6 M6x16
06 9060-040310 PLASTIC CLIPS 18
07 9DS#-043068-6001 HEAT INSULATOR, REAR FENDER 1
08 9DS#-043021-6001-0VEQO REAR FENDER 1 NEBULA WHITE
08 9DS#-043021-6001-O0RHO0 REAR FENDER 1 FROCE RED
08 9DS#-043021-6001-0REQO REAR FENDER 1 TRUE TIMBER CAMO
08 9DS#-043021-6001-0HC00 REAR FENDER 1 VELOCITY GREY
09 A000-040302 RUBBER DAMPER 6
10 9DS#-043031-6001 REAR LH FENDER 1
11 9CS#-042072-6401 UPPER COVER, REAR FENDER 1
12 30006-060012810 BOLT M6x12 2 M6x12




JE R4/ REAR PLASTICS

FO04-6 REAR PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
01 9DS#-043011-6001 TAIL LIGHT PANEL 1
02 8030-040020-1000 SCREW M6x17.5 2 M6x17.5 ARMY GREEN
03 30110-420130010 SELF-TAPPING SCREW ST4.2x13 4 ST4.2x13
04 30204-050810 NUT M5 2 M5
05 30110-480130010 SELF-TAPPING SCREW ST4.8x13 2 ST4.8x13
06 6L30-220023 MAIN SHAFT, SIDE BOX 2
07 6NTG-050002 NYLON GASKET Dia 8 2
08 8030-040800-00001 NUT CLIP M6 2 M6
09 8080-040064 DAMPER, FRONT FENDER 8
10 6NTG-049060 MAGNETIC BOLT ASSY I 2
11 9010-160102 WASHER, HEADLIGHT 2
12 6NQ#-000204-6001 BOLT, M6X16 2 M6x16
13 9DS#-044061-6001 HOOK LOCK, TAIL BOX 1
14 9DS#-044062-6000 LOCK PIN, TAIL BOX 1
15 30802-00303 COTTER CIRCLIP 3 2
16 A010-220032 ROD SEAT 1
17 A010-220037 LONG SHAFT ROD 1
18 A010-220036 SHORT SHAFT ROD 1
19 9DS#-044063-6001 WATER-PROOF STRAP, REAR STORAGE CASE 1
20 A010-220033 LOCK SEAT 1
21 30105-040016410 SCREW M4x16 2 M4x16
22 9DSV-044059-6K00 LOCK CATCH, TAIL BOX 1
23 9DSV-043012-6K00 REAR TRUNK COVER 1
24 30110-420160010 SELF-TAPPING SCREW ST4.2x16 2 ST4.2x16
25 30200-040810 NUT M4 2 M4




W# k4 BOTTOM PLASTICS

FO04-7-V2 BOTTOM PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification

01 9DSV-044012-6K00 FRONT RH INNER FEDNER 1

02 9060-040310 PLASTIC CLIPS 12

03 30006-060020870 BOLT M6x20 2 M6x20
04 8010-000004 BOLT M6x14 12 M6x14
05 30202-060110 NUT M6 2 M6
06 9DSV-044054-6K00 MOUNTING PLATE, ELECTRICAL PARTS 1

07 30006-060016810 BOLT M6x16 2 M6x16
08 8030-040800-00001 NUT CLIP M6 3 M6
09 9DS#-044021-6001 FRONT PANEL, ENGINE 1

10 9DS#-042087-6000 FRONT RH INNER LOWER FENDER 1

11 9DS#-042086-6000 FRONT LH INNER LOWER FENDER 1

12 9CR6-044022-10000 MIDDLE PANEL, ENGINE 1

13 9DS#-044023-6001 REAR PANEL, ENGINE 1

14 30006-060012810 BOLT M6x12 2 M6x12
15 9DSV-044011-6K00 FRONT LH INNER FEDNER 1




¥ R5/ BOTTOM PLASTICS

FO04-8 BOTTOM PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
01 9DSV-044057-6K00 CVT SIDE COVER 1
02 30006-060016870 BOLT M6x16 3 M6x16
03 9DSV-044049-6002 LOWER PANLE, FUEL TANK 1
04 9010-120005 CUSHION MAT, FUEL TANK 2
05 9DS#-044058-6002 VISOR, AIR FILTER 1
06 A000-040302 RUBBER DAMPER 2
07 8010-000002 CLAMP ST4.2 2 ST4.2
08 9DSV-044053-6K00 UPPER PANEL, AIR FILTER 1
09 9CR6-044030 BRACKET, TIE BAND 1
10 9CR6-043027 BATTERY COVER 1
11 9010-120008 SPONGE PAD, FUEL TANK 4
12 9DS#-044055-6001 BATTERY BOX 1
13 8010-000004 BOLT M6x14 4 M6x14




Hi B4/ FRONT SUSPENSION

FO5 FRONT SUSPENSION

Item No. Parts Number Parts Name(EN) Qty Specification
01 30006-102055810 BOLT M10x1.25x55 4 M10x1.25x55
02 9DS#-050600-6000 FRONT SHOCK ABSORBER ASSY. 2
03 30204-102810 NUT M10x1.25 14 M10x1.25
04 9DSV-050900-6K00 CAP, CUSHION SLEEVE 16
05 30006-102070810 BOLT M10x1.25x70 8 M10x1.25x70
06 9010-050500 CUSHION SLEEVE 8
07 30801-03405 CIRCLIPS FOR SHAFT 34 4 34
08 9DSV-050310-6K00 FRONT RH UPPER SWING ARM 1
09 30800-05505 CIRCLIP FOR HOLE 55 2 55
10 9GQO0-050710 BEARING, HUB 2
11 9DSV-050801-6K00 RH STEERING KNUCKLE 1
12 9010-100002 1-TYPE NUT 2 M10x1.25
13 30903-0201610 COTTER PIN 2 2.0x16
14 30006-102045810 BOLT M10x1.25x45 2 M10x1.25x45
15 9010-050700-1000 TOP BALL PIN 2 CCVI
16 9DSV-050410-6K00 FRONT RH LOWER SWING ARM 1
17 9010-050800-20000 LOWER BALL PIN ASSY. 2
18 9DSV-050110-6K00 FRONT LH UPPER SWING ARM 1
19 9DSV-050701-6K00 LH STEERING KNUCKLE 1
20 9DSV-050210-6K00 FRONT LH LOWER SWING ARM 1




J5 228/ REAR SUSPENSION

FO6 REAR SUSPENSION

Item No. Parts Number Parts Name(EN) Qty Specification
01 30006-102070810 BOLT M10x1.25x70 8 M10x1.25x70
02 9DSV-050900-6K00 CAP, CUSHION SLEEVE 16
03 9010-050500 CUSHION SLEEVE 8
04 9DSV-060310-6K00 REAR RH UPPER SWING ARM 1
05 30204-102810 NUT M10x1.25 20 M10x1.25
06 9DSV-060110-6K00 REAR LH UPPER SWING ARM 1
07 30006-102055810 BOLT M10x1.25x55 4 M10x1.25x55
08 9DS#-060600-6000 REAR SHOCK ABSORBER ASSY. 2
09 30800-05505 CIRCLIP FOR HOLE 55 2 55
10 9GQ0-050710 BEARING, HUB 2
11 30006-102100810 BOLT M10x1.25x100 4 M10x1.25x100
12 9060-050003 SHORT BUSHING, SWING ARM 8
13 7020-060702-00001 MIDDLE SPACER, REAR BEARING CARRIER 4
14 7020-0608A0 RH REAR BEARING CARRIER ASSY 1
15 3120100 GREASE ZERK 6
16 7020-0607A0 LH REAR BEARING CARRIER ASSY, 1
17 9010-060800-20000 BALL PIN, RH 1 CCVI
18 9DSV-060410-6K00 REAR RH LOWER SWING ARM 1
19 9010-060700-20000 BALL PIN, LH 1 CCVI
20 9DSV-060210-6K00 REAR LH LOWER SWING ARM 1
21 30006-080012810 BOLT M8x12 6 M8x12
22 9DS#-060601-6001 PRESS COVER, SWAY BAR 2
23 9GQ0-060003 SUPPORTER, SWAY BAR 4
24 9010-060500 SWAY BAR 1




Vi

Hi#/ FRONT WHEEL

FO7 FRONT WHEEL

Item No. Parts Number Parts Name(EN) Qty Specification
01 30703-1204 FRONT TIRE, ATV 2 25x8.0-12, INNOVA TIRE, OFF-ROAD, USA(DOT)
02 5ASV-070101-6001 DECO COVER, RIM 2
03 30903-0403610 COTTER PIN 2 40x36
04 5HY0-110001 HEX FLANGE NUT 2
05 9010-070002-A000 MOUNTING NUT, RIM 8 CHROME PLATED
06 5190-070030-1000 VALVE, INFLATION 2
07 5AS0-070100-6000-11 FRONT RIM 2 MATTE BLACK
07 5AS0-070100-6002 FRONT RIM 2 MATTE BLACK@REFLECTIVE
08 9GQV-070001-1400 FRONT WHEEL BRACKET 2
09 9010-070201 BOLT, FRONT WHEEL BRACKET 8
10 7020-080003-00001 FRONT BRAKE DISC 2
11 A000-080001 SCREW 8




51 Z %/BRAKE SYSTEM

=iy
A

=)
)
o | T

=

[

—

[ on

!
==l

xf[{ J
L—

/
L=

28
FO8-C BRAKE SYSTEM
Item No. Parts Number Parts Name(EN) Qty Specification
01 9CSV-081000-6K00 HYDRAULIC BRAKE ASSY 1
02 7020-0810B0 FRONT BRAKE PAD ASSY 2
03 9CR3-081200-10000 FRONT BRAKE CALIPER ASSY, RH 1
04 30006-102030810 BOLT M10x1.25x30 8 M10x1.25x30
05 901B-080102 WASHER 13 80
06 9DS#-081020-6000 RH FRONT BRAKE FULID HOSE 1
07 7020-081004 BANJO BOLT 5
08 9DS#-081010-6000 LH FRONT BRAKE FULID HOSE 1
09 9CR3-081100-10000 FRONT BRAKE CALIPER ASSY, LH 1
10 7020-080010-40000 HYDRAULIC SINDUCTIVE SWITCH 1
11 9DS#-081040-6000 FRONT BRAKE FULID HOSE 1
12 7020-081070 HYDRAULIC DISTRIBUTION VALVE 1
13 7020-080150-1000 FLUID RESERVOIR 1
14 9010-080405 CLAMP 2
15 9CR6-081002 FLUID RESERVOIR HOSE 2 1
16 9CR6-081001 FLUID RESERVOIR HOSE 1 1
17 7020-081002 PIPE CLIP, MASTER CYLINDER 2
18 9CRB-081010 MASTER CYLINDER 1
19 9CS#-081030-6401 REAR BRAKE FLUID HOSE 1
20 9DS#-082050-6000 REAR LH BRAKE CALIPER 1
21 7020-0810A0 REAR BRAKE PAD ASSY 2
22 9DS#-082060-6000 REAR RH BRAKE CALIPER 1
23 9AY0-081200 MASTER CYLINDER ASSY, RH HAND BRAKE 1
24 9AY0-081010 BRAKE FLUID HOSE, LH HAND BRAKE 1
25 9DS#-080002-6001 GUARD, FRONT RH CV JOINT 1
26 8010-000004 BOLT M6x14 10 M6x14
27 9DS#-080001-6001 GUARD, FRONT LH CV JOINT 1
28 9DS#-080003-6001 GUARD, REAR LH CV JOINT 1
29 30006-060045810 BOLT M6x45 2 M6x45
30 30006-060016810 BOLT M6x16 9 M6x16
31 30006-080025810 BOLT 2 M8x25
32 30006-060025810 BOLT M6x25 1 M6x25
33 30801-01405 CIRCLIPS FOR SHAFT14 1 14
34 30306-140112 WASHER 1 14
35 9CRB-080100 PEDAL, BRAKE 1
36 9DS#-080004-6001 GUARD, REAR RH CV JOINT 1
37 30204-060810 NUT M6 2 M6
38 9AY0-080005 PRESS CAP, HAND BRAKE MASTER CYLINDER 1
39 30102-060020870 INNER HEX SCREW M6x20 2 M6x20




Ji 4%/ HANDLEBAR

F10-1-V3 HANDLEBAR

Item No. Parts Number Parts Name(EN) Qty Specification
01 6NQ#-000206-6001 INNER HEX SCREW M6x16 4 M6x16
02 9AWA-101302-0VEOO DECO PLATE, RH HAND GUARD 1 NEBULA WHITE
02 9AWA-101302-0RH00 DECO PLATE, RH HAND GUARD 1 FROCE RED
02 9AWA-101302-0RE00 DECO PLATE, RH HAND GUARD 1 TRUE TIMBER CAMO
02 9AWA-101302-0HC00 DECO PLATE, RH HAND GUARD 1 VELOCITY GREY
03 9AWA-101301-10000 HAND GUARD, RH 1
04 A000-080001 SCREW 2
05 9AWA-101303-10000 HANDGUARD LEVER, RH 1
06 30102-060022810 SCREW M6x22 4 M6x22
07 8060-100001 LH HAND GRIP 2
08 9AWA-101230-10000 BRACKET ASSY 2
09 30224-060810 NUT M6 4
10 9CR6-101204-10000 PRESS COVER, BRACKET 2
11 9AWA-101203-20000 HANDGUARD LEVER, LH 1
12 9DSV-160340-6002 2WD/4WD SWITCH ASSY 1
13 9DSV-101100-6K00-0BUOO HANDLEBAR ASSY 1 SCRUB MIST SILVER BLACK
14 9CR6-101202-10000 SEAT, BRACKET 2
15 30206-060570 NUT 4
16 9AY0-200300 REAR VIEW MIRROR ASSY, RH 1
17 9DSV-101001-6K00 UPPER GUARD, HANDLEBAR 1
18 9AWV-190001-2E00 CFMOTO STICKER 1
19 9CR6-080400 MOUNTING SEAT, REAR VIEW MIRROR 1
20 9AY0-200200 REAR VIEW MIRROR ASSY, LH 1
21 9DSV-166000-6R00 LH HANDLEBAR SWITCH ASSY 1
21 9DSV-166000-6R01 LH HANDLEBAR SWITCH ASSY 1
22 9AWA-101201-10000 HAND GUARD, LH 1
23 9AWA-101202-0VEOO DECO PLATE, LH HAND GUARD 1 NEBULA WHITE
23 9AWA-101202-0RH00 DECO PLATE, LH HAND GUARD 1 FROCE RED
23 9AWA-101202-0REQ0 DECO PLATE, LH HAND GUARD 1 TRUE TIMBER CAMO
23 9AWA-101202-0HC00 DECO PLATE, LH HAND GUARD 1 VELOCITY GREY
24 9CR6-105000 THROTTLE CABLE 1
25 6NQ#-000203-6001 INNER HEX SCREW M6x20 2 M6x20
26 30305-060112 WASHER 2 6
27 30305-080112 WASHER 2 8
28 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 4 ST4.2x9.5
2

29

9010-080004

M8 RUBBER PLUG




¥ %4 (EPS) | STEERING SYSTEM (EPS )

(li 1|1 1|3 1|6 1|8 2|2 2|9 3?

2

/@

F10-2-B-V2 STEERING SYSTEM(EPS)

Item No. Parts Number Parts Name(EN) Qty Specification
01 30102-080045810 INNER HEX SCREW M8x45 4 M8x45
02 9DSV-100001-6K00 HANDLEBAR BLOCK 4
03 30502-032800N O-RING 2 32x1.8
04 7020-100601-00001 OUTER BUSHING, STEERING SHAFT SPHERICAL 2
05 7020-100602 INNER BUSHING, STEERING SHAFT SPHERICAL 2
06 9DSV-102100-6R00 EPS STEERING STEM ASSY 1
07 7020-100604-00001 BUSHING 2
08 7020-100610-10000 LINKING PLATE ASSY 1
09 7020-100603 LOCKING PIECE 1
10 30003-080075810 BOLT M8x75 2 M8x75
11 9CR6-102003 BOLT M8x35 2 M8x35
12 9CR6-103003 SPLINE SLEEVE 1
13 9DS#-103300-6000 EPS DRIVER 1
14 9CR6-102200 PLATE, STEERING STEM 1
15 30006-080025810 BOLT 4 M8x25
16 30006-103020810 BOLT M10x20 3 M10x20
17 9CR6-102001 STEERING ARM 1
18 30204-122810 NUT M12x1.25 1 M12x1.25
19 30306-120112 WASHER 1 12
20 30306-100112 WASHER 2 10
21 9010-100002 1-TYPE NUT 4 M10x1.25
22 30903-0252610 COTTER PIN 5 2.5x26
23 30303-080112 WASHER 2 8
24 9DS#-104100-6000 STEERING ROD 2
25 9DS#-150810-6100 EPS CONTROLLER 1
26 30006-060030810 BOLT M6x30 2 M6x30
27 9CR6-106000-20000 EPS SYSTEM ASSY 1
28 7020-1006A0 BUSHING, STEERING SHAFT 1
29 9CR6-103301 RUBBER DAMPER 1
30 30504-065800N O-RING 1




Fi#/ REAR WHEEL |

Vi

F11 REAR WHEEL

Item No. Parts Number Parts Name(EN) Qty Specification
01 30703-1213 REAR TIRE, ATV 2 25x10.0-12, INNOVA TIRE, OFF-ROAD, USA(DOT)
02 5ASV-070101-6001 DECO COVER, RIM 2
03 30903-0403610 COTTER PIN 2 40x36
04 5HY0-110001 HEX FLANGE NUT 2
05 9010-070002-A000 MOUNTING NUT, RIM 8 CHROME PLATED
06 5190-070030-1000 VALVE, INFLATION 2
07 5AS0-110100-6000-11 REAR RIM 2 MATTE BLACK
07 5AS0-110100-6002 REAR RIM 2 MATTE BLACK@REFLECTIVE
08 9AWV-110001-2B00 REAR WHEEL BRACKET 2
09 9010-070201 BOLT, FRONT WHEEL BRACKET 8
10 7020-080004-00001 REAR BRAKE DISC 2
11 A000-080001 SCREW 8




7/ FUEL TANK

Vi

F12-V2 FUEL TANK

Item No. Parts Number Parts Name(EN) Qty Specification
01 9CR6-120100-20000 FUEL TANK 1
02 9010-120006 FRONT RUBBER SLEEVE, FUEL TANK 2
03 9010-120310 RUBBER LINER, FUEL TANK 4
04 30006-060030810 BOLT M6x30 4 M6x30
05 901F-150900-10000 FUEL PUMP 1
06 7020-120006 CLAMP Dia 16.6 4
07 9CR6-120210-00001 HIGH-PRESSURE FUEL HOSE ASSY 1 1
08 6090-120221 RUBBER SLEEVE, FUEL FILTER, EFI 1
09 805A-120004 FUEL FILTER, EFI 1
10 9DS#-120220-6000 HIGH-PRESSURE FUEL HOSE ASSY 2 1
11 30006-050014810 BOLT M5x14 6 M5x14
12 6KJ0-120330-10000 QUICK JOINT 1
13 30006-060010810 BOLT M6x10 4 GB5789 M6x10 TRIVALENT CHROMIUM 8.8
14 9CR6-170200-20000 FUEL LEVEL SENSOR 1
15 9CR6-120200-00001 FUEL PAN 1
15 9DSV-120200-6800 FUEL PAN ASSY 1
16 9DS#-120300-6000 CAP, FUEL TANK 1
17 9010-120007 REAR CUSHION SLEEVE, FUEL TANK 2
18 30601-113010 CLAMP A13 1 Al3
19 9CR6-120001 BREATHER HOSE, FUEL TANK 1
20 9010-120005 CUSHION MAT, FUEL TANK 2
21 9010-120601-10000 HEAT INSULATOR, FUEL TANK 1
22 9CR6-120002-00001 PLATE, FUEL FILTER 1
23 4020-040202 SPONGE, FRONT VENTILATION PLATE 1
24 9DSV-044049-6002 LOWER PANLE, FUEL TANK 1
25 9DS#-042079-6001 HEAT INSULATOR, FUEL TANK LOWER PANEL 1
26 9AW#-120002-2500 RUBBER, FUEL TANK FILLER 1
27 6NQ0-190005 GLUE FILM, REAR FORK 1




B4/ SEAT

F13 SEAT
Item No. Parts Number Parts Name(EN) Qty Specification

01 9AWA-132334-10000 RUBBER MAT 8

02 7020-130001 RUBBER SLEEVE, SEAT 2

03 9DS#-130110-6000 SEAT HOOK ASSY 1

04 30202-060110 NUT M6 2 M6
05 9DSV-131000-6002 FRONT SEAT 1

06 9AWV-132000-2E00 REAR SEAT ASSY 1

07 9AWV-132000-2E00-20 REAR SEAT ASSY 1

08 9AWV-132000-2E00-21 REAR BACKREST ASSY 1

09 9AWA-132500-10000 RH ARMREST 1

10 9AWA-132400-10000 LH ARMREST 1

11 9AWA-132300-10000 REAR SEAT BRACKET ASSY 1

12 30121-100045170 SCREW M10x45 2 M10x45
13 9AWA-132333 LIMIT BLOCK 2

14 30903-0161610 COTTER PIN 2 16x16
15 30904-0603010 PIN SHAFT 2 60x30




F14-V2 RACK

Item No.| Parts Number Parts Name(EN) Qty Specification
01 9DS#-141000-6001 FRONT RACK 1
02 30006-080020810 BOLT M8x20 8 M8x20
03 5BY0-040010 RUBBER SLEEVE 2
04 9DSV-140015-6K00 COVER, FRONT MIDDLE RACK 1
05 6NQ#-000206-6001 INNER HEX SCREW M6x16 16 M6x16
06 9DS#-140011-6001 FRONT LH RACK COVER 1
07 9DS#-140012-6001 FRONT RH RACK COVER 1
08 9DSV-042081-6K00 | LH DECO COVER, REAR RACK BRACKET 1
09 9DSV-042082-6K00 | RH DECO COVER, REAR RACK BRACKET 1
10 9DSV-142000-6002 REAR RACK ASSY 1
11 9DSV-140013-6K00 COVER, REAR RACK 1
12 9060-038129 SPONGE STRIP 1, HEAT INSULATOR 1




4% 241/ ELECTRIC SYSTEM

F15-1-A-V3 ELECTRIC SYSTEM(NA)

Item No. Parts Number Parts Name(EN) Qty Specification
01 9CSV-150100-6R00 MAIN CABLE 1
02 9010-150350 AUXILIARY RELAY 2
03 5BY4-150330 AUXILIARY RELAY 5
04 806A-151305 FUSE 15A 7 15A
05 806A-151302 FUSE 10A 4 10A
06 8010-150003 TIE BAND 6 5x250
07 9DS#-150009-6100-M1 TIE BAND ZDG4.7x194 1
08 7030-150005 TIE BAND 7
09 0180-014010 WIRE CLAMP 2
10 5020-150700 ELECTRIC HORN 1
11 30006-080014810 BOLT M8x14 1 M8x14
12 9DS#-001000-6000 ECU ASSY 1
13 30105-060016410 SCREW M6x16 2 M6x16
14 30006-060025810 BOLT M6x25 2 M6x25
15 018B-178000 IGNITION COIL 1
16 0GRO0-178000 HIGH-TENSION CABLE 1
16 0GRO0-178000-10000 HIGH VOLTAGE CABLE 1
17 9CR6-150310 STARTER RELAY 1
18 5BY4-151301 30A FUSE 2
19 9DS#-150210-6000 NEGATIVE WIRE, BATTERY 1
20 9DS#-150230-6002 POSITIVE WIRE, BATTERY 1
21 31023004 BATTERY 1 DYNAVOLT,12V30Ah
22 9060-152100 BELT, BATTERY 1
23 9DSV-150600-6R00 USB OUTLET SOCKET ASSY 1
23 9DSV-150600-6R01 USB OUTLET SOCKET ASSY 1
24 9DSV-150500-6R00 POWER OUTLET SOCKET ASSY 1
24 9DSV-150500-6R01 POWER OUTLET SOCKET ASSY 1
25 30105-050030410 SCREW M5x30 3 M5x30
26 7020-150800 POWER SOCKET, TRAILER 1 ORDINARY
27 0800-177000-30000 REGULATOR 1 600W
28 30006-060030810 BOLT M6x30 2 M6x30
29 9GQA-030010-20000 BRACKET, STEPPER MOTOR 1
30 9GQA-001002 EXHAUST PIPE, STEPPER MOTOR SEAT 1
31 30601-118010 CLAMP A18 4
32 0GQ0-175000 STEPPER MOTOR 1
33 9GQA-001001 INLET PIPE, STEPPER MOTOR SEAT 1
34 30006-060016810 BOLT M6x16 1 M6x16
35 9DS#-150340-6001 FLASHER 1
36 CFC#-150008-4500 FUSE 50A 1
37 9CS#-150220-6701 CABLE, STARTER MOTOR 1
38 9CS#-150250-6700 NEGATIVE CABLE, STARTER MOTOR 1
39 9DS#-030501-6000 MOUNTING PLATE,FUSE BOX 1
40 30110-420130010 SELF-TAPPING SCREW ST4.2x13 2 ST4.2x13
41 5BY0-150304 CAP, DIAGNOSIS CONNECTOR 1
42 9CR6-103501 FUSE 40A 2 40A
43 9010-151020-20000 ADAPTOR SEAT, TRAILER POWER 1
44 30110-480160010 SELF-TAPPING SCREW ST4.8x16 2 ST4.8x16




44t/ TOWING WINCH

F15-2 TOWING WINCH

Item No. Parts Number Parts Name(EN) Qty Specification
01 30006-060020810 BOLT M6x20 4 M6x20
02 9010-150720-4000 CONTROL RELAY 1 LIANDA
03 7020-150710 SWITCH, WINCH 1
04 9030-150730 CABLE PULLEY 1
05 30303-100112 WASHER 2
06 30004-100025810 BOLT M10x25 2 M10x25
07 30006-080020810 BOLT M8x20 4 M8x20
08 30304-080420 WASHER 4
09 30303-080112 WASHER 4 8
10 9CS#-150760-6401 CABLE, WINCH 1
11 9CS#-150700-6401 WINCH ASSY. 1 3000Lbs
12 9CR6-101002 DECO COVER, WINCH SWITCH 1
13 A000-040702 INNER HEX SCREW M6x12 1 M6x12




Wil 24/ FUEL INJECTOR SYSTEM

Vi

F15-3-V2 FUEL INJECTION SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 0GS0-172000-20000 FUEL RAIL ASSY 1
01 0GS#-172000-1000 FUEL PIPE ASSY 1
02 0GQ0-173000-20000 THROTTLE BODY 1 FULL POWER
03 0110-090008-0030 BOLT M6x14 1 M6x14




1T R/ LIGHTS

F16 LIGHTS
Item No. Parts Number Parts Name(EN) Qty Specification
01 9DS#-160110-6202 LH HEADLIGHT 1
01 9DSV-160110-6203 LH HEADLIGHT 1
02 9DS#-160120-6202 RH HEADLIGHT 1
02 9DSV-160120-6203 RH HEADLIGHT 1
03 30110-480160010 SELF-TAPPING SCREW ST4.8x16 8 S5T4.8x16
04 30132-480130030 SELF-TAPPING SCREW ST4.8x13 12 ST4.8x13
05 9DS#-160210-6001 LH TAIL LIGHT 1 NA
06 9DS#-160220-6001 RH TAIL LIGHT 1 NA
07 9DS#-160230-6001 POSITION LIGHT 1
08 9AWA-161400 T3 LICENSE LIGHT 1 SUMITOMO PLUG
09 30105-050012410 SCREW M5x12 1 M5x12




{3/ DASHBOARD

F17 DASHBOARD

Item No. Parts Number Parts Name(EN) Qty Specification
01 9DS#-170100-6302 LCD DASHBOARD 1
02 30202-060110 NUT M6 2 M6
03 0A70-052002 WASHER 10x20x1 2 10x20x1




A %%/ COOLING SYSTEM

'5’_1:@#\

12

F18-1-V2 COOLING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 30006-060025810 BOLT M6x25 2 M6x25
02 9060-180029 RUBBER CUSHION TUBE, RADIATOR 2
03 9060-180027 RUBBER CUSHION, RADIATOR 2
04 30112-060016410 SCREW ASSY M6x16 4 M6x16
05 30200-060810 NUT M6 4 M6
06 9010-180006-20000 DECO COVER 1
07 9DSV-181000-6K00 RADIATOR ASSY 1
08 9060-180026 PIN RUBBER CAP, RADIATOR 2
09 8010-180024 CAP, WATER FILLER 1
10 30006-060016810 BOLT M6x16 2 M6x16
11 9DSV-180004-6K00 OVERFLOW HOSE, RESERVOIR 1
12 30601-111010 CLAMP Al11 1 All
13 8010-180023 CAP, RESERVOIR TANK 1
14 9AWA-180010 RESERVOIR WATER TANK 1
15 30601-113010 CLAMP A13 2 Al3
16 9DSV-180003-6K00 CONNECTING PIPE, RESERVOIR TANK 1
17 8030-040800-00001 NUT CLIP M6 4 M6
18 9DSV-181200-6K00 FAN MOTOR ASSY 1
19 30306-060112 WASHER 4 6
20 30303-060112 WASHER 4 6
21 A000-180006 CLAMP B30 2 B30
22 9CR6-180002 WATER OUTLET HOSE, RADIATOR 1
23 0180-023005-0050 JACKET, WATER HOSE 1
24 9DSV-180001-6K00 WATER INLET PIPE, RADIATOR 1
25 9010-180007 CLAMP, WATER HOSE 2
26 30006-060022810 BOLT M6x22 4 M6x22
27 9DS+#-181100-6001 RADIATOR 1




MEMTE B AR

9DSV-190402-6K00-10

EHEE M

353x70
# #:iEEAPVC
TNk

CF600AU-3L Z=EMRES

180% ( 0% )
FIELT B o

ZHfE MR
9DSV-190404-6K00-10
256x122

TRIELLE R

-

Pk ks

HmEMNITE
9DSV-190405-6K00-10
256x122

Pantone Silver C+$RE7;

HHEME
9DSV-190403-6K00-10
376X73

##}:iE BAPVC

FHE =K

# ¥ :iEBAPVC #H:ERPVC
FEE=RFH TEEXKA
AxAMGTE <2
~OROCE
e 22T b 3M36903£ A
% /@ NE 3
mAMTEX2
isxﬁ 1%0401 ~6K00-10 ggﬂgﬁ:;m
334x33 .
# ¥ iEEAPVC _— s
EE =K ¥ iERPVC
CFMOTOM, 1 <2 FE =K
(!:.ﬂ!l‘!) 9DS#-190209-6800-10 p— EBSR: 7L
17628 TOUIFRING H— = -
e hieso 200313190215 6800-10
CVTRSIE 22 T ME 2 S i TOURINGRETE = 2 ¥ 3M36903% 8
9DS#-190212-6800-10 ?0045:;;90406'6'(0“‘10 3 T D 5K K 3
i;;i‘t:?ndsaenj‘c =] # ¥ EEPVC
5 5 1 3 5% EE=XKA
F19-1-A DECAL KITS(FROCE RED)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9CSV-1902A0 DECAL ASSY 1
02 9DSV-190401-6K00-10 COMMERCIAL NAME DECAL 2
03 9DSV-190402-6K00-10 LH DISPLACEMENT DECAL 1
04 9DSV-190403-6K00-10 RH DISPLACEMENT DECAL 1
05 9DSV-190404-6K00-10 LH DECAL, FUEL TANK 1
06 9DSV-190405-6K00-10 RH DECAL, FUEL TANK 1
07 9CSV-190406-6K00-10 TOURING DECAL 2
08 9GQ0-191307 EPS DECAL 2
09 9DS#-190215-6800-10 EBS DECAL 1
10 9DS+#-190211-6800-10 4X4 DECAL 2
11 9DS#-190209-6800-10 CFMOTO DECAL 2
12 9DS+#-190212-6800-10 CVT DECAL 1




MERGTE 2L

EHERTE
9DSV-190402-6K00-11
353X70

¥ EEAPVC

CF600AU-3L

180% ( fNiF )
JEELR

o0

e T

EMRE EBXRER

PaL: kst

T ———————— T

Pantone Silver C+iE¥3

AHIEMIE
9DSV-190403-6K00-11
376x73

#H:iERPVC

AED_______; |

.

FiBfEME LHaEMNE
9DSV-190404-6K00—11 9DSV-190405-6K00-11
256 122 256X 122
# ¥ :iEBRPVC ## #l:iEREPVC
TEEEXAHH RE=HXFE
4= AMGTE =< 2
CrROoORCE
e 2 Csd  biE 3M36903%
% M M 3 5 R
mBlEx2
gﬁ)sxﬁ 120401 -6K00-10 ggﬁgﬁ:fao?
334%33 -
L% BIPVC 5
EEEXkNR # ¥ IERPVC
CFMOTOMSFE < 2 EmEENXAH
176X 28 TOoOLIFRING o - -
N e 200313190215 6800-10
CVTRSTE = B WS TOURINGH;7Ex 2 # %} 3M36903 B
9DS#-190212-6800-10 ?gf)\:;;so«ma—smn% 0 2 T NI 3K ¢ 3
:7?*14;\.136905‘& = ik i
= 5 B 5 3 3 EEENXAMB
F19-1-B DECAL KITS(VELOCITY GREY)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9CSV-1902A0-10000 DECAL ASSY 1
02 9DSV-190401-6K00-10 COMMERCIAL NAME DECAL 2
03 9DSV-190402-6K00-11 LH DISPLACEMENT DECAL 1
04 9DSV-190403-6K00-11 RH DISPLACEMENT DECAL 1
05 9DSV-190404-6K00-11 LH DECAL, FUEL TANK 1
06 9DSV-190405-6K00-11 RH DECAL, FUEL TANK 1
07 9CSV-190406-6K00-10 TOURING DECAL 2
08 9GQ0-191307 EPS DECAL 2
09 9DS#-190215-6800-10 EBS DECAL 1
10 9DS#-190211-6800-10 4X4 DECAL 2
11 9DS#-190209-6800-10 CFMOTO DECAL 2
12 9DS#-190212-6800-10 CVT DECAL 1




AN MERSTE SRR CF600AU-3L =HIKE EBXA=EH
EEER - Black Pantone Silver C+iR 3
EHE ML TS HHEME
9DSV-190402-6K00-12 9DSV-190403-6K00-12
353X 70 376X73
#¥:EAPVE # ¥ EBPVC
BEERNE e REE KM
T EmmME A N TE
9DSV-190404-6K00-12 9DSV-190405-6K00-12
256X 122 256X 122
%} EBRPVC 8} EBIPVC
E e & T 2
4 x ANETE = 2
84X 20
e 2] i 3M36903%
mmBETEX2 =M NE e s
9DSV-190401-6K00-10 ggﬁgﬁ:fao?
334x33 .
4% BEPVC s 5=
£ EE NN PHH B EBAPVC
CFMOTORGTE < 2 FEERAXMA
=S
176X 28 : _ .
4 3M36903¢ & T OLIRING gg}s{t“;‘3190215 6800-10
CVTME7E & [ ME A TOURINGREFE= 2 L 3M36903% B
S SE 100015 cR0O 10 9CSV-190406-6K00-10 5 T 0 3 3% 3
89x48 Hople
FHEL: 3M36903 3 PR RRPVC
et 2 18 2 96
Item No. Parts Number Parts Name(EN) Qty Specification
01 9CSV-1902A0-20000 DECAL ASSY 1
02 9DSV-190401-6K00-10 COMMERCIAL NAME DECAL 2
03 9DSV-190402-6K00-12 LH DISPLACEMENT DECAL 1
04 9DSV-190403-6K00-12 RH DISPLACEMENT DECAL 1
05 9DSV-190404-6K00-12 LH DECAL, FUEL TANK 1
06 9DSV-190405-6K00-12 RH DECAL, FUEL TANK 1
07 9CSV-190406-6K00-10 TOURING DECAL 2
08 9GQ0-191307 EPS DECAL 2
09 9DS#-190215-6800-10 EBS DECAL 1
10 9DS#-190211-6800-10 4X4 DECAL 2
11 9DS+#-190209-6800-10 CFMOTO DECAL 2
12 9DS#-190212-6800-10 CVT DECAL 1




MERSTE R CF600AU-3L =|HRES IBEMNMHEEER
- Pantone Black 4 C Pantone 402 C Pantone Silver C+iR#7 Pantone 402C
PAE: £z
Efr
EHE M TE HHE W
9DSV-190402-6K00-13 9DSV-190403-6K00-13
353X70 e
# ¥} :iERAPVC # L ERRPVC
& [ ME ¢ ¢ il 22 M Y h
4x ANGAE = 2
=P ¢=7F oDS:-190211-6800-11
FHEL: 3M36903k
= [ N e ¥l
mmBMEEx2
9DSV-190401-6K00-13 =rrs  EPSMEX2
33433 9GQ0-191307-3
# ¥ :iEBAPVC 55x 11
T2 NE Y # ¥ EBRPVC
CFMOTOR;3E % 2 72 7 I 3¢ St
) @) 9DS#-190209-6800-11 EBSHTE
CFMOTO T76%28 ", e o
#8: 3M3690% B S
CVTRSTE = 10 ME 2 ¢ TOURINGREFE = 2 L 3M3690% B
9DS#-190212-6800-10 ?gf:;;mma—smnq 3 P M K
f;*:%gmssgnfe =] HE B
iEEﬁiEj%ﬁ'é;‘ﬁ 22 M ¢ ¢ ih
Item No. Parts Number Parts Name(EN) Qty Specification
01 9CSV-1902A0-30000 DECAL ASSY 1
02 9DSV-190401-6K00-13 COMMERCIAL NAME DECAL 2
03 9DSV-190402-6K00-13 LH DISPLACEMENT DECAL 1
04 9DSV-190403-6K00-13 RH DISPLACEMENT DECAL 1
05 9CSV-190406-6K00-13 TOURING DECAL 2
06 9GQ0-191307-30000 EPS DECAL 2
07 9DS#-190215-6800-10 EBS DECAL 1
08 9DS#-190211-6800-11 4X4 DECAL 2
09 9DS#-190209-6800-11 CFMOTO DECAL 2
10 9DS#-190212-6800-10 CVT DECAL 1




Operating this ATV

NEVER operale this
under age 16,

the age of 16 increases the chances
of severa injury or death to both
aperator and passenger.

Tumning the vehicle in 4WD-LOCK

("DIFF.LOCK"} takes more effort.

Operate at a slow speed and allow
exlra time and distance for maneuvers
to avoid loss of control,

s

* Read owner's manual carefully before
cperating,

* Always stop the ATV and press the
fool brake padal before shifling the
transmission.

VIN:

W 10100007 UR110

MANUFACTURED BY: ZHEJIANG CFMOTO POWER CO.,LTD.
DATE OF MFG
THES VEHCLE 19 DESIOHED AMD WAHUFACTURED FOR OFF THE ROAD )
USE GNLY AND IS NOT EQUIPPED OR APPROVED FOR OPERATION
ON PUBLIC STREETS. ROADS OR HIGHWAYS.
MADE IN CHINA

TYPE OF VEHIGLE: All Tarrain Vehicie

if you ara under

veicie if you are

certifies that thi

Certification of Compliance
CFMOTO Powersports, Inc.

the American National Standard for
Four-Wheel All-Terrain Vehicle

ANSI/SVIA1-2017 and is subject to

an approved ATV Action Plan
submitted by CFMOTO

Powersports, Inc., which is on file

with the U.S. Consumer Product
Safety Commission.

CFMOTO Powersports, Inc.

s ATV complies with

VACUUM HOSE ROUTING

ENGINE

CFMOTO Powersports Inc. 3555 Holly
Lane N. Suite #30 Plymouth, MN 55447

Check engine oil every 500

AIR 8
CLEANER kilometers
i Vérifier le niveau d'hule moteur
POSITIVE lous les 500 kilométres
CRANKGASE
WENTILATION

Improper tire pressure or overloading
can cause loss of control.

Loss of control can result in severe
injury or death.

1

HAE- W0k 1 UB1ES

CVTech-IBC

«Cold tire pressure:
Front: 6.5psi( 45kPa)
Rear: 6.5 psi( 45 kPa)
eMaximum weight capacity: 551 Ibs. (250kg)

48t poear g chniauns 0 v et on

+ reduca speed and use exira cautian at all imes.

[ e s pisenge s and ndariands Ui

10— AWARNNG )

Impropar wa can resultin SEVERE INJURY or DEATH

hmavius EVERUSE OIS CARRY. NEVER USE

5 0N PBLC okt T m
il Pisevith Dh Mo
e

NEVER o
.mnuﬂ:mwnvmmmg o Insiruction.
«at spoeds too fast for your skills or
the conditions
«on public 'em | wwon N eoer
with angther
mmlnmml un Im asBngeT 02l
Is securaly In place.
THE OPERATOR MUST AL¢

il 484 reugh totein 4nd In

mnurrmn
whan candtions

Anger damaunt b oger

label and passanger safety label
LOCATE AND READ OPERATORS HANUAL
FOLLOW ALL INSTRUCTIONS AND WARNINGS

OC8)-190003-6400_US1SR

b5

14

Imrpe g o a ey
T el s oluhl
ool resuling i s

Ny o e

o ainun bded

{ing mas 0k 330
ollaimm unorked

AT Babedy hiwst

OTieR 2 [ongue mass g S8l
NEVER carry passengers on 85X45 seent w1 o6p
this carrier 1019 @ @ 17 lm 16
MAXIMUM LOAD: 20 kg (44.1lbs) . s @cenaro
- y" m?ivjﬁf'w e méonsumr Emissions Information Hang Tag
o v o ey Manufacturer: ZHEJIANG CFMOTO POWER CO., LTD.
— Vehicle Type: All TERRAIN VEHICLE (ATVs)
NEVER carry passengers on Vehicle Model Nama (s): CFORCE 600, CFORCEGD0 Touring, CFORCERDS
this carrier Engine Description: 580cc 4-Stroke With SFI .
MAXIMUM LOAD: 40kg (88.21bs) NER:2 — T 0
T —— Most Clean Least Clean
T Thenormalized emission rate is defined by the U. . Environmental
Protection Agency in 40 CFR 1051, 135(g}. Values range from 0 to
10, with 0 representing lower exhaust emissions and 10 representing
higher exhaust emissions
THIS HANG TAG MAY ONLY BE REMOVED BY THE ULTIMATE CONSUMER
AFTER THE VEHICLE HAS BEEN PURCHASED.
Item No. Parts Number Parts Name(EN) Qty Specification
01 9CS+#-190002-6400 WARNING DECAL, DRIVER'S AGE 1
02 9010-190002 WARNING LABEL, 4WD OPERATION 1
03 9010-190013-10000 INSTRUCTION LABEL, GEAR SHIFT 1
04 9010-190015 VIN PLATE 1 NA
05 905C-190405-US13C ANSI TAG 1 ANSI TAG
06 905B-190408-10000 DECLARATION DECAL 1
07 905B-190412 LABEL, EXHAUST GAS RECYCLING DRAWING 1
08 905B-190413 WARNING DECAL, ENGINE OIL 1
09 9CS+#-190003-6400 INSTRUCTION DECAL, TIRE PRESSURE AND LOAD 1
10 9CS+#-190004-6400 DECAL, DRIVE WARNING 1
11 9DS#-190212-6800-10 CVT DECAL 1
12 7020-190304 INSTRUCTION LABEL, FRONT RACK LOAD 1
13 7020-190305 INSTRUCTION DECAL, REAR RACK LOAD 1
14 9GQS-190101 DECAL, TOWING LOAD 1
15 9CS#-190005-6400 WARNING DECAL, PASSENGER 1
16 30902-0401320 BLIND RIVET 2 4x13
17 9DSV-190003-3100 HANDLEBAR TAG 1
18 9010-380107 ATV SAFETY LABEL 1




1 2 ‘ ‘ 4 l

F19-3 REFLECT FILM

Item No. Parts Number Parts Name(EN) Qty Specification
01 9DS#-190006-6000 FRONT LH REFLECTOR 1
02 9DS#-190007-6000 FRONT RH REFLECTOR 1
03 9DS#-190008-6000 REAR LH REFLECTOR 1
1

04

9DS#-190009-6000

REAR RH REFLECTOR




Bi%ETATOOLS

F20-V2 TOOLS

Item No. Parts Number Parts Name(EN) Qty Specification
01 9AWV-200100-2E00 TOOL KIT 1
02 TFQO002 TIRE PRESSURE PEN 1
03 6100-200001 TIE BAND, TOOLS KIT 2




R4, Ti%/ BUMPER&CAB FRAME

F23-V2 BUMPER & CAB FRAME

Item No. Parts Number Parts Name(EN) Qty Specification
01 30006-060012810 BOLT M6x12 8 M6x12
02 7000-044601 BASE PLATE, FRONT LICENSE 1
03 9DS#-230010-6000 BRACKET, FRONT LICENSE 1
04 30006-080035810 BOLT M8x35 2 M8x35
05 30006-080016810 BOLT M8x16 8 M8x16
06 9DS#-232000-6000 FRONT BUMPER 1
06 9DSV-232000-6001 FRONT BUMPER ASSY 1 MAUD SPIRIT BLACK
07 9DSV-231000-6002 FRONT BRACKET 1
08 30006-080020810 BOLT M8x20 2 M8x20
09 9DS#-234000-6000 REAR BUMPER 1
10 30202-050110 NUT M5 4 M5
11 9DS#-230001-6000 LH BRACKET, SIDE REFLECTOR 1
12 5HYV-160920-2501-M1 FRONT SIDE REFLECTOR 2
13 9DS#-230002-6000 RH BRACKET, SIDE REFLECTOR 1
14 5190-160230 REAR REFLECTOR 2 RECTANGLE, RED
15 9DS#-042088-6000 PLUG, BUMPER 2




HIBFAEH £ 35/ FRONT CV SHAFT

F27 FRONT CV SHAFT

Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQ0-280150 DUST BOOT KIT, FIXED END 4
02 9DS#-270300-6000 FRONT CV DRIVE SHAFT 2
2

03

9010-270203-00001

WIRE CIRCLIP




i SE 308/ REAR CV SHAFT

F28 REAR CV SHAFT

Item No. Parts Number Parts Name(EN) Qty Specification
01 7020-280160-50000 DUST BOOT, REAR FIXED END 4 ODM
02 9DS+#-280200-6000 REAR CV DRIVE SHAFT, RH 1
03 9010-270203-00001 WIRE CIRCLIP 2
04 9DS#-280100-6000 REAR CV DRIVE SHAFT, LH 1




{63 %%/ DRIVETRAIN SYSTEM

F30 DRIVETRAIN SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 30204-102810 NUT M10x1.25 6 M10x1.25
02 30006-102110110 BOLT M10x1.25x110 5 M10x1.25x110
03 30601-108010 CLAMP A8 2 A8
04 9010-310001 BREATHER HOSE, FRONT GEAR CASH 2
05 30800-02205 CIRCLIP FOR HOLE 8 22
06 9GQ0-290210 CROSS SHAFT, UNIVERSAL JOINT 2
07 30102-102025810 SCREW M10x1.25x25 12 M10x1.25x25
08 9DS#-290200-6000 FRONT DRIVE SHAFT 1
09 7000-290001 DUST BOOT 1
09 700V-290001-1700 DUST BOOT 1
10 9GQ0-290104 BIG CLAMP 1
11 9GQ0-290103-10000 DUST BOOT 1
12 9GQ0-290102 SMALL CLAMP 1
13 9CRB-300110 REAR CORE SHAFT 1
14 9CR6-300204 SMALL CLAMP 1
15 9CR6-300203-10000 DUST BOOT 1
16 9CR6-300202 BIG CLAMP 1
17 9CR6-300206-10000 DRIVE SLEEVE, REAR GEAR CASE 1
18 30006-102130810 BOLT M10x1.25x130 1 M10x1.25x130




Hi#F/ FRONT AXLE

F31-V2 FRONT AXLE

Item No. Parts Number Parts Name(EN) Qty Specification
01 0830-310000-60000 FRONT GEAR CASE ASSY 1
02 0GR0-062203 BOLT M10x1.25x20 1 M10x1.25x20
03 0GR0-062204 WASHER 10x27.5x4 1 10x27.5x4
04 Q850-331002 COUPLER 1
05 0800-062205 O-SEAL RING 25x2 1 25x2
06 0800-062204 OIL SEAL 35x50x7. 1 35x50x7
07 30409-02500 BEARING 1 33005(25x47x17)
08 0110-060011-0010 BOLT M8x28 9 M8x28
09 Q830-311002-00001 BEARING SEAT 1
10 0830-310006-10000 O-RING 55x2.5 1 55x2.5
11 0830-310023-00200 ADJUSTING WASHER T=0.30 1 T=0.30
11 0830-310023-00100 ADJUSTING WASHER T=0.20 1 T=0.20
12 0830-311003-01400 ADJUSTING WASHER 32x25.4 T=3.00 2 T=3.00
12 Q830-311003-01300 ADJUSTING WASHER 32x25.4 T=2.90 2 T=2.90
12 Q830-311003-01200 ADJUSTING WASHER 32x25.4 T=2.80 2 T=2.80
12 Q830-311003-01100 ADJUSTING WASHER 32x25.4 T=2.70 2 T=2.70
12 0830-311003-01000 ADJUSTING WASHER 32x25.4 T=2.60 2 T=2.60
12 Q830-311003-00900 ADJUSTING WASHER 32x25.4 T=2.50 2 T=2.50
12 Q830-311003-00800 ADJUSTING WASHER 32x25.4 T=2.48 2 T=2.48
12 Q830-311003-00700 ADJUSTING WASHER 32x25.4 T=2.46 2 T=2.46
12 Q830-311003-00600 ADJUSTING WASHER 32x25.4 T=2.44 2 T=2.44
12 0830-311003-00500 ADJUSTING WASHER 32x25.4 T=2.42 2 T=2.42
12 0830-311003-00400 ADJUSTING WASHER 32x25.4 T=2.40 2 T=2.40
12 Q830-311003-00300 ADJUSTING WASHER 32x25.4 T=2.30 2 T=2.30
12 Q830-311003-00200 ADJUSTING WASHER 32x25.4 T=2.20 2 T=2.20
12 Q830-311003-00100 ADJUSTING WASHER 32x25.4 T=2.10 2 T=2.10
13 30105-040008410 SCREW M4x8 2 M4x8
14 30409-03000 BEARING 1 32006(30x55x17)
15 Q830-3100B0 BEVEL GEAR ASSY, FRONT GEAR CASE 1
16 30400-05500 BEARING 1 61911(55x80x13)
17 Q830-310015-00600 ADJUSTING WASHER 79.5x68 T=1.00 1 T=1.00
17 Q830-310015-00500 ADJUSTING WASHER 79.5x68 T=0.50 1 T=0.50
17 Q830-310015-00400 ADJUSTING WASHER 79.5x68 T=0.40 1 T=0.40
17 Q830-310015-00300 ADJUSTING WASHER 79.5x68 T=0.30 1 T=0.30
17 Q830-310015-00200 ADJUSTING WASHER 79.5x68 T=0.20 1 T=0.20
17 0830-310015-00100 ADJUSTING WASHER 79.5x68 T=0.10 1 T=0.10
18 Q830-310014 DRIVE CLUTCH COVER 1
19 Q830-310013 SPLINE BUSHING 1
20 30800-05505 CIRCLIP FOR HOLE 55 1 55
21 30400-03001 BEARING 30x55x13 2 6006
22 30130-080010810 SCREW M8x10 1 M8x10
23 Q830-310003 PIN SHAFT 1
24 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 1 M14x1.25x12
25 0180-011006 GASKET 14 2 14
26 Q830-310007-20000 FRONT GEAR CASE 1
27 0180-021008-0010 BOLT M14x1.25x12 1 M14x1.25x12
28 0180-311001 OIL SEAL 24x38x8 2 24x38x8
29 0830-310005-10001 FORK 1
30 Q890-310010 BLOCK ASSY. 1
31 0830-310012-10000 O-RING 67.5x2 1
32 0890-314000-10000 FRONT GEAR CASE MOTOR ASSY 1
33 0010-023008-0010 BOLT M6x18 2 M6x18
34 0180-313002-10000 CENTER GEAR SHAFT, DIFFERENTIAL 1
35 Q830-313003-10000 FRONT DIFFERENTIAL CASE 1
36 30906-0503000 PIN 3 5x30
37 0830-313004 GEAR, CV SHAFT 1
38 0181-313011 WEARING RING 4
39 0180-313003-00004 CENTRAL GEAR, DIFFERENTIAL 4 SURFACE PEENING TREATMENT, THE INNER HOLE TOLERANCE INCREASING
40 0180-313006-00001 DRIVEN GEAR, DIFFERENTIAL 1
41 30913-0300550 PIN SHAFT 1
42 Q830-310022 OIL GUARD 1
43 800-313005-00100 GEAR WASHER 1 t=1.00
43 0800-313005-00200 GEAR WASHER 1 t=1.20
44 Q830-313001-10000 COUPLER 1
45 9010-290001 BOLT M8x1x22 8 M8x1x22
46 Q830-310009-00600 ADJUSTING WASHER 54.5x43 T=1.00 1 T=1.00
46 Q830-310009-00500 ADJUSTING WASHER 54.5x43 T=0.50 1 T=0.50
46 0830-310009-00400 ADJUSTING WASHER 54.5x43 T=0.40 1 T=0.40
46 0830-310009-00300 ADJUSTING WASHER 54.5x43 T=0.30 1 T=0.30
46 0830-310009-00200 ADJUSTING WASHER 54.5x43 T=0.20 1 T=0.20
46 Q830-310009-00100 ADJUSTING WASHER 54.5x43 T=0.10 1 T=0.10
47 Q830-310011 O-SEAL RING 130x2 1
48 0830-310008-10000 FRONT GEAR CASE COVER 1
49 0180-311004-0020 JOINT, BREATHER HOSE 1
50 0820-333008 CROSS BUSHING 1
51 Q800-313001 PLANET GEAR SHAFT, SHORT 2




B4 HLH/ GEAR SHIFTING

F32 GEAR SHIFTING

Item No. Parts Number Parts Name(EN) Qty Specification
01 9DSV-321110-6K00 GEARSHIFT BALL HEAD 1
02 9CR6-321301 LOCK NUT, GEARSHIFT 1 M8
03 9DSV-321100-6K00 GEARSHIFT LEVER 1
04 30200-060810 NUT M6 1 M6
05 9CR6-321004 ROD, GEARSHIFT 1
06 30200-06081L NUT M6 1 M6, LEFT-HAND THREAD
07 9010-320200-2000 ROCKER, GEARSHIFT 1
08 0010-080013-0010 BOLT M6x22 1 M6x22
09 9DS#-321200-6000 SHIFT BASE PLATE ASSY 1
10 9CR6-321003 BUSHING, ARM 2
11 9CR6-321001-00001 PIN SHAFT, GEARSHIFT LEVER 1
12 9010-320009 NYLON BUSHING 2
13 9AWA-321200 SWING ARM, GEAR SHIFT 1
14 9CR6-321002 SPRING, GEARSHIFT LEVER 1
15 30802-00605 CIRCLIP 6 1 6
16 30802-00805 SPLIT WASHER 1 8
17 8010-000004 BOLT M6x14 3 M6x14
18 9DSV-042024-6002 GEARSHIFT GEAR 1
19 30006-080016810 BOLT M8x16 3 M8x16
20 9DSV-321000-6K00 GEARSHIFT ASSY 1
21 8030-040800-00001 NUT CLIP M6 2 M6
22 8080-000002 CLIP NUT ST4.8 1 ST4.8
23 A000-040302 RUBBER DAMPER 1
24 30107-060012410 SCREW M6x12 2 M6x12




-

Jitft/ REAR AXLE

F33-A REAR AXLE(NA)

Item No. Parts Number Parts Name(EN) Qty Specification
01 Q820-330000-10000 REAR GEAR CASE ASSY 1
02 0GR0-062203 BOLT M10x1.25x20 1 M10x1.25x20
03 0GR0-062204 WASHER 10x27.5x4 1 10x27.5x4
04 0850-331002 COUPLER 1
05 0800-062205 O-SEAL RING 25x2 1 25x2
06 0800-062204 OIL SEAL 35x50x7 1 35x50x7
07 30409-02500 BEARING 1 33005(25x47x17)
08 0110-060011-0010 BOLT M8x28 12 M8x28
09 Q830-311002-00001 BEARING SEAT 1
10 0830-310006-10000 0O-RING 55x2.5 1 55x2.5
11 0830-310023-00100 ADJUSTING WASHER T=0.20 1 T=0.20
11 0830-310023-00200 ADJUSTING WASHER T=0.30 1 T=0.30
12 Q830-311003-00400 ADJUSTING WASHER 32x25.4 T=2.40 2 T=2.40
12 Q830-311003-00500 ADJUSTING WASHER 32x25.4 T=2.42 2 T=2.42
12 Q830-311003-00600 ADJUSTING WASHER 32x25.4 T=2.44 2 T=2.44
12 Q830-311003-00700 ADJUSTING WASHER 32x25.4 T=2.46 2 T=2.46
12 Q830-311003-00800 ADJUSTING WASHER 32x25.4 T=2.48 2 T=2.48
12 Q830-311003-00900 ADJUSTING WASHER 32x25.4 T=2.50 2 T=2.50
12 0830-311003-01000 ADJUSTING WASHER 32x25.4 T=2.60 2 T=2.60
12 0830-311003-01100 ADJUSTING WASHER 32x25.4 T=2.70 2 T=2.70
12 0Q830-311003-01200 ADJUSTING WASHER 32x25.4 T=2.80 2 T=2.80
12 Q830-311003-01300 ADJUSTING WASHER 32x25.4 T=2.90 2 T=2.90
12 Q830-311003-01400 ADJUSTING WASHER 32x25.4 T=3.00 2 T=3.00
12 Q830-311003-00100 ADJUSTING WASHER 32x25.4 T=2.10 2 T=2.10
12 Q830-311003-00200 ADJUSTING WASHER 32x25.4 T=2.20 2 T=2.20
12 0830-311003-00300 ADJUSTING WASHER 32x25.4 T=2.30 2 T=2.30
13 9CRB-082001 CLIP, RH REAR PARKING CABLE 1
14 30409-03000 BEARING 1 32006(30x55x17)
15 Q820-3300B0 BEVEL GEAR ASSY, REAR GEAR CASE 1
16 0181-313100-0010 BOLT M10x1.25x22 8 M10x1.25x22
17 0820-330003-00100 ADJUSTING WASHER 61x50.5 T=0.10 2 T=0.10
17 Q820-330003-00200 ADJUSTING WASHER 61x50.5 T=0.30 2 T=0.30
17 Q820-330003-00300 ADJUSTING WASHER 61x50.5 T=0.50 2 T=0.50
17 Q820-330003-00400 ADJUSTING WASHER 61x50.5 T=0.90 2 T=0.90
17 0820-330003-00500 ADJUSTING WASHER 61x50.5 T=0.92 2 T=0.92
17 0820-330003-00600 ADJUSTING WASHER 61x50.5 T=0.94 2 T=0.94
17 0820-330003-00700 ADJUSTING WASHER 61x50.5 T=0.96 2 T=0.96
17 0820-330003-00800 ADJUSTING WASHER 61x50.5 T=0.98 2 T=0.98
17 0820-330003-00900 ADJUSTING WASHER 61x50.5 T=1.00 2 T=1.00
18 30409-05000 BEARING 2
19 0180-310005 O-SEAL RING 141x2.4 1 141x2.4
20 0820-330002 REAR GEAR CASE COVER 1
21 0180-311001 OIL SEAL 24x38x8 1 24x38x8
22 0180-021008-0010 BOLT M14x1.25x12 1 M14x1.25x12
23 0180-011006 GASKET 14 2 14
24 0180-311004-0020 JOINT, BREATHER HOSE 1
25 0820-330007-10000 OIL BAFFLE 1
26 30105-040008410 SCREW M4x8 2 M4x8
27 30306-080112 WASHER 1 8
28 Q820-330008 MOUNTING SEAT 1
29 30800-06200 CIRCLIP FOR HOLE 62 1 62
30 30400-03501 BEARING 1 16007
31 0820-330001-00001 REAR GEAR CASE 1
32 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 1 M14x1.25x12
33 0120-061000 OIL SEAL 35x58x5 1 35x58x5
34 Q830-310012-10000 0O-RING 67.5x2 1
35 018A-180001 SLEEVE 2
36 0Q820-330009 PLUG, MOTOR 1
37 0010-023008-0010 BOLT M6x18 2 M6x18




W& R Z4/ FUEL VAPORIZATION SYSTEM

2
1
&
T

F36 FUEL VAPORIZATION SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification

01 A000-360006 AIR PIPE, CANISTER 1

02 30601-111010 CLAMP Al11 3 All
03 9AWA-360200 CANISTER 1

04 9AWA-030008 CANISTER BRACKET 1

05 30202-060110 NUT M6 2 M6
06 30006-060012810 BOLT M6x12 3 M6x12
07 30601-112010 CLAMP A12 6 Al2
08 9DS#-360001-6000 FUEL VAPOR ADSORPTION HOSE I 1

09 9GQ0-360100 TWO-WAY VALVE 1

10 9DSV-360002-6K00 FUEL VAPOR ADSORPTION HOSE 2 1

11 9DSV-360003-6K00 FUEL VAPOR DESORPTION HOSE 1 1

12 1F30-172000 CANISTER MAGNETIC VALVE 1

13 9DS#-030061-6000 BRACKET, MAGNETIC VALVE 1

14 9DSV-360004-6K00 FUEL VAPOR DESORPTION HOSE 2 1




'600 TOURING

OWNER S M yL

F38 OWNER'S MANUAL(NA)

Item No.

Parts Number

Parts Name(EN)

Specification

01

9DSV-380101-6R00-13

OWNERS MANUAL

1




ZR A4 AR FILTER ASSY.

18

F41 AIR FILTER ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 01A0-110003 CLAMP 67 2
02 0GS0-110001-10000 AIR OUTLET PIPE 1
03 0GR0-110008 CLAMP 1
04 0GR0-110003 PIPE, AIR INTAKE 1
05 0GS0-110002 UPPER HOUSING, AIR FILTER 1
06 0GR0-110001-20020 LOWER HOUSING, AIR FILTER 1 HENGBO
07 0180-110003 CLASP 2
08 0800-112000-20010 FILTER ELEMENT 1 WITH BLACK SPONGE,MANUFACTURER:HENGBO
09 0120-110001 CLAMP 64 1 64
10 0GR0-110004 CONNECT PIPE, FILER ELEMENT 1
11 0GR0-110006 SEAL RING, AIR FILTER 1
12 30601-117010 CLAMP A17 1 Al7
13 0180-110005 OIL STORAGE HOSE 1
14 0GR0-110007-30000 BREATHER HOSE, CRANKCASE 1
15 30601-114010 CLAMP A14 2 Al4
16 0GR0-110009 BUSHING 3
17 9CR6-042027 HEAT INSULATOR, AIR FILTER 1
18 0GS0-111000-10001 AIR FILTER SUB ASSY 1
19 0010-030002-0020 BOLT M5x16 2 M5x16




EO00 191S ENGINE

Item No.

Parts Number

Parts Name(EN)

Specification

01

0GS0-ELB000-0840

191S LONG BLOCK

ORDINARY@600W MAGNETO




L& 4 /LEFT CRANKCASE ASSY.

EO1-1 LEFT CRANKCASE ASSY

Item No. Parts Number Parts Name(EN) ty Specification
01 0040-012006-0010 BOLT M8x50 2 M8X50
02 0010-090005-0010 BOLT M6x16 1 M6x16
03 0GR0-011020 SPEED SENSOR 1
04 0010-080008 DOWEL PIN Dia 8x14 3 Dia 8x14
05 0GR0-011003 BOLT M14x1.5x12 2 M14x1.5x12
06 0180-011006 GASKET 14 2 14
07 0GR0-011100-00001 LH CRANKCASE ASSY 1
08 0010-011017-0010 BOLT M6x60 7 M6x60
09 0010-021005 DOWEL PIN Dia 10x14 3 Dia 10x14
10 0GR0-011002 OIL RAIL COVER PLATE 1
11 0GR0-011004 PAPER WASHER, OIL RAIL 1
12 30499-01700 BEARING 1 17
13 30400-01704 BEARING 1 17
14 30499-01500 BEARING 1 6202
15 01A0-013005 O-SEAL RING 13x2 1 13x2
16 0110-013030 0O-SEAL RING 18x3.55 1 18x3.55
17 0GR0-011005 DIPSTICK, ENGINE OIL 1
18 0010-023010-0010 BOLT M6x20 3 M6x20
19 30105-060012410 SCREW M6x12 4 M6x12
20 30400-02201 BEARING 1
21 0GR0-011001 PLATE, OIL STRAINER 1
22 0110-013005-00001 DRAIN SCREW PLUG M12x1.5x15 1
23 0010-021014 WASHER 12 1 12
24 0GR0-011010 OIL STRAINER 1
25 0800-014003 O-SEAL RING 63x2.5 1 63x2.5
26 30502-010000N 0O-RING 1 10x1.8
27 0GR0-011102 DUAL GEAR SHAFT, OIL PUMP 1
28 30406-00500 ROLLER NEEDLE P5x11.8 2 P5x11.8
29 0GR0-011103 INTERMEDIATE GEAR SHAFT, REVERSE 1
30 0800-011102-00011 PLAIN BEARING 1 1 RED@THIN
30 0800-011102-00021 PLAIN BEARING 1 1 BLUE@THICK
31 0800-011103-00011 PLAIN BEARING 2 1 RED@THIN
31 0800-011103-00021 PLAIN BEARING 2 1 BLUE@THICK
32 0800-0111A0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 RED
32 0800-0111B0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 BLUE




i i34 4/ RIGHT CRANKCASE ASSY

E01-2-V2 RIGHT CRANKCASE ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0GR0-012100-10001 RH CRANKCASE ASSY 1
02 0180-012006-00001 OIL SEAL 30X45X8 1
03 30499-03000 BEARING 1 5206
04 30400-01704 BEARING 1 17
05 0800-011007 CHAIN GUARD 1
06 0010-090005-0010 BOLT M6x16 2 M6x16
07 0800-012200 GEAR SENSOR ASSY 1 ORDINARY
08 0180-023002 O-SEAL RING 24x2.5 1 24x2.5
09 0010-013010-0010 BOLT M6x50 8 M6x50
10 0800-012400 OIL PRESSURE SWITCH 1
11 0010-060010 WASHER 10 1 10
12 0040-012006-0010 BOLT M8x50 2 M8X50
13 30400-02201 BEARING 1
14 0180-014010 WIRE CLAMP 1
15 01A0-011003 NOZZLE 1
16 0800-0111A0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 RED
16 0800-0111B0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 BLUE
17 0800-011102-00011 PLAIN BEARING 1 1 RED@THIN
17 0800-011102-00021 PLAIN BEARING 1 2 BLUE@THICK
18 0800-011103-00011 PLAIN BEARING 2 1 RED@THIN
18 0800-011103-00021 PLAIN BEARING 2 2 BLUE@THICK




CVTH4L/ CVT CASE ASSY.

E01-3 CVT CASE ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0GS0-013100-10010 CVT CASE ASSY 1 MARK A
01 0GS0-013100-10020 CVT CASE ASSY 1
02 0800-021100-10000 BOLT ASSY. CYLINDER HEAD COVER 8
03 0GR0-013003 SEAL RING, CVT COVER 1
04 0010-022020-00001 BOLT M6x22 4 M6x22
05 0GR0-013001-20000 STEEL GASKET, CVT CASE 1
06 0GS0-013010 AIR DEFLECTOR 1
07 0010-021019-0010 BOLT M6x12 4 M6x12
08 0JY0-013103 OIL SEAL 32X55X10 1 32X55X10
09 0010-080008 DOWEL PIN Dia 8x14 2 Dia 8x14
10 0GR0-013300-20000 COVER, CVT CASE 1
11 0010-013009-0010 BOLT M6x40 5 M6x40
12 0010-060009 WASHER 6 1 6
13 0800-012002 GASKET(2), CVT CASE 1
14 0010-023010-0010 BOLT M6x20 4 M6x20
15 0800-021101-10001 BOLT, CYLINDER HEAD COVER 8
16 0800-021102-10000 RUBBER WASHER 8
17 0800-021103 CAP, RUBBER WASHER 8
18 30110-480160010 SELF-TAPPING SCREW ST4.8x16 9 ST4.8x16
19 01A0-012010-00001 SCREW 1
20 0GR0-013302 REAR HEAT INSULATION COVER 1
21 0GR0-013002-20000 COVER, CVT CASE 1
22 0GR0-013301-20000 FRONT HEAT INSULATION GUARD 1
23 0GR0-013012 BUSHING 3
24 0JY0-013102-00011 PLAIN BEARING, CVT 2 RED
24 0JY0-013102-00021 PLAIN BEARING, CVT 2 BLUE
25 0010-080012-0010 BOLT M6x32 2 M6x32




K MBS 4l LEFT CRANKCASE COVER ASSY.

/%

EO1-4 LEFT CRANKCASE COVER ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0010-080010-0010 BOLT M6x10 1 M6x10
02 0GR0-014005 PLATE 1
03 0GR0-014001-10000 CRANKCASE COVER, LH 1
04 0GR0-014002-10000 STEEL GASKET, LH CRANKCASE COVER 1
05 0010-023008-0010 BOLT M6x18 3 M6x18
06 0A70-011005-00001 BOLT M6x75 2
07 0010-013009-0010 BOLT M6x40 16 M6x40
08 0GRA-014001 PLUG 1 SUZUKI RED
09 O0GRA-014003 O-SEAL RING 48x2.5 1
10 0800-014100 RPM SENSOR 1 ORDINARY
11 0010-090005-0010 BOLT M6x16 4 M6x16
12 30400-02800 BEARING 1
13 O0GRA-014002 SHAFT SLEEVE 1
14 0800-011300-0004 OIL FILTER ELEMENT 1
15 0800-014003 O-SEAL RING 63x2.5 1 63x2.5
16 0800-014002-00001 FILTER COVER 1
17 3120015 STEEL BALL 1
18 0700-012603-1000 SPRING, RELIEF VALVE 1
19 0GR0-014003 SCREW PLUG, RELIEF VALVE 1
20 0180-332004 O-SEAL RING 19x2.5 1 19x2.5
21 0180-014010 WIRE CLAMP 3
22 0800-014013 OVERFLOW HOSE 1
23 01A0-022102 PIPE JOINT 1
24 0180-092001-00001 BOLT M10x40 1
25 018A-180004 GASKET 10.2x28x3 1 10.2x28x3
26 0010-013006-0010 JOINT, BREATHER HOSE 1




E02-1 5fii% 24/ CYLINDER HEAD COVER ASSY.

Vig

E02-1 CYLINDER HEAD COVER ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-021002-00001 SEAL RING, CYLINDER HEAD COVER 1
02 0800-021001 CYLINDER HEAD COVER 1
03 0800-021102-10000 RUBBER WASHER 4
04 0800-021103 CAP, RUBBER WASHER 4
05 0800-021101-10001 BOLT, CYLINDER HEAD COVER 4




B8/ CYLINDER HEAD ASSY.

E02-2-A CYLINDER HEAD ASSY.(WITHOUT FUEL VAPORIZATION SYSTEM)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-022007 UPPER SEAT, VALVE SPRING 4
02 0800-022016 LOCK CLIP, VALVE 8
03 0010-022500-10000 SEAL RING, VALVE STEM 4
04 0800-022006-10000 VALVE SPRING 4
05 0800-022008 LOWER SEAT, VALVE SPRING 4
06 0800-022005 VALVE, EXHAUST 2
07 0800-022001 ROCKER ARM SHAFT 2
08 0800-022002 WASHER 12.3x18.5x0.5 4 12.3x18.5x0.5
09 0800-022506 ADJUST NUT, VALVE CLEARANCE 4
10 0800-022510 ADJUST SCREW, VALVE CLEARANCE 4
11 0800-022600-20000 ROCKER ARM ASSY, AIR EXHAUST 1
12 0800-022300 BUSHING, EXHAUST PIPE 1
13 0800-022500-20000 ROCKER ARM ASSY, AIR INTAKE 1
14 0GR0-022002-00001 BOLT M6x132 2 M6x132
15 0GR0-022001-10000 BOLT,CYLINDER 4
16 0800-022800 SPARK PLUG 1
17 0800-022004 VALVE, INTAKE 2
18 0800-022015-00001 SCREW PLUG M12x1.5 1
19 0800-022014 WASHER 12.2x18x1.5 2 12.2x18x1.5
20 0180-013208-0010 BOLT M6x45 2 M6x45
21 30132-550160030 SCREW ST5.5x16 1 ST5.5x16
22 0800-022011 WASHER 5.3x11x1.5 1 5.3x11x1.5
23 0800-022013-10000 THERMOSTAT CAP 1
24 0010-022802 SEAL RING 1
25 0800-022700 THERMOSTAT 1
26 0GR0-022003 SEAT, THERMOSTAT 1
27 30502-028000N 0-RING 1 28x2.65
28 018B-022810 WATER TEMPERATURE SENSOR 1
29 0800-025002 SEAL RING, MANIFOLD 1
30 0GR0-022900 INJECTOR SEAT 1
31 01A0-110005 CLAMP 57 1
32 0130-011114-0010 BOLT M8x25 2 M8x25
33 0GS0-022100-10001 CYLINDER HEAD ASSY 1
34 0800-022200-00002 GASKET, CYLINDER HEAD 1
35 0180-022003-00001 STUD M8x42 2
36 0010-011700-0010 FLANGE NUT M8 2 M8
37 0GS0-022000-10001 CYLINDER HEAD SUB ASSY 1




B EZ%/ CYLINDER HEAD ASSY.

E02-2-B CYLINDER HEAD ASSY.(WITH FUEL VAPORIZATION SYSTEM)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-022007 UPPER SEAT, VALVE SPRING 4
02 0800-022016 LOCK CLIP, VALVE 8
03 0010-022500-10000 SEAL RING, VALVE STEM 4
04 0800-022006-10000 VALVE SPRING 4
05 0800-022008 LOWER SEAT, VALVE SPRING 4
06 0800-022005 VALVE, EXHAUST 2
07 0800-022001 ROCKER ARM SHAFT 2
08 0800-022002 WASHER 12.3x18.5x0.5 4 12.3x18.5x0.5
09 0800-022506 ADJUST NUT, VALVE CLEARANCE 4
10 0800-022510 ADJUST SCREW, VALVE CLEARANCE 4
11 0800-022600-20000 ROCKER ARM ASSY, AIR EXHAUST 1
12 0800-022300 BUSHING, EXHAUST PIPE 1
13 0800-022500-20000 ROCKER ARM ASSY, AIR INTAKE 1
14 0GR0-022002-00001 BOLT M6x132 2 M6x132
15 0GR0-022001-10000 BOLT,CYLINDER 4
16 0800-022800 SPARK PLUG 1
17 0800-022004 VALVE, INTAKE 2
18 0800-022015-00001 SCREW PLUG M12x1.5 1
19 0800-022014 WASHER 12.2x18x1.5 2 12.2x18x1.5
20 0180-013208-0010 BOLT M6x45 2 M6x45
21 30132-550160030 SCREW ST5.5x16 1 ST5.5x16
22 0800-022011 WASHER 5.3x11x1.5 1 5.3x11x1.5
23 0800-022013-10000 THERMOSTAT CAP 1
24 0010-022802 SEAL RING 1
25 0800-022700 THERMOSTAT 1
26 0GR0-022003 SEAT, THERMOSTAT 1
27 30502-028000N 0O-RING 1 28x2.65
28 018B-022810 WATER TEMPERATURE SENSOR 1
29 0800-025002 SEAL RING, MANIFOLD 1
30 0GR0-022900-10000 FUEL INJECTOR SEAT 1
31 01A0-110005 CLAMP 57 1
32 0130-011114-0010 BOLT M8x25 2 M8x25
33 0GS0-022100-10001 CYLINDER HEAD ASSY 1
34 0800-022200-00002 GASKET, CYLINDER HEAD 1
35 0180-022003-00001 STUD M8x42 2
36 0010-011700-0010 FLANGE NUT M8 2 M8
1

37

0GS0-0220A0-10001

CYLINDER HEAD SUB ASSY




Efrfk#l/ CYLINDER BODY ASSY.

Vi

E02-3-V2 CYLINDER BODY ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 30406-00500 ROLLER NEEDLE P5x11.8 2 P5x11.8
02 0GS0-023100-10010 CYLINDER BODY ASSY 1 1 GROUP
02 0GS0-023100-10020 CYLINDER BODY ASSY 1 2 GROUP
03 0GS0-023200-00001 TENSIONER ASSY 1
04 0010-021017-0010 BOLT M6x25 2 M6x25
05 0180-023003 GASKET, TENSIONER 1
06 0GR0-023001 GASKET, CYLINDER BODY 1
07 0GR0-023300 UPPERGUIDE, CHAIN 1
08 0GR0-023200 TENSION PLATE 1
09 0700-024008-00001 PIN SHAFT 1
10 0JYA-023001-00001 HEX FLANGE BOLT M6x6 1
11 0700-011202 O-SEAL RING 8.2x1.90 1 8.2x1.90




fy%%4/ CAMSHAFT OF CYLINDER ASSY.

E02-4 CAMSHAFT OF CYLINDER ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0GR0-024100 TIMING CHAIN 1
02 0GR0-024003-00001 BOLT M8x32 1 M8x32
03 0GR0-024200-10000 STARTER DECOMPRESSOER 1
04 0010-021019-0010 BOLT M6x12 1 M6x12
05 0800-024004-10000 HOLDING STRIP, CAMSHAFT 1
06 30004-060010130 BOLT M6x10 2 M6x10
07 0GRO0-024002 TIMING DRIVEN SPROCKET 1
08 0GS0-0240A0 CAMSHAFT ASSY 1




BL41/ MAGNETO ASSY.

/i
E03-B MAGNETO ASSY.
Item No. Parts Number Parts Name(EN) Qty Specification
01 0GS0-031000-10000 MAGNETO ROTOR ASSY. 1
02 0GR0-032000-70000 MAGNETO STATOR ASSY. 1
02 0GS0-032000-40000 MAGNETO STATOR ASSY. 1
03 0180-030001-00001 SCREW M6x30 3




Wi 247 % & 41/ CRANKSHAFT & CONNECTING ROD & PISTON ASSY.

E04-B-V2 CRANKSHAFT & CONNECTING ROD & PISTON ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0JYA-0400B0 PISTON RING ASSY 1 SUPPLIERS:ATG
02 0GS0-040001-00021 PISTON 1 GROUP 2
02 0GS0-040001-00011 PISTON 1 GROUP 1
02 0GS0-040001-00012 PISTON 1 MARK1
02 0GS0-040001-00022 PISTON 1 MARK 2
03 0800-040002 PISTON PIN 1
04 0800-040005 CIRCLIP, PISTON PIN 2
05 0GS0-041000-30013 CRANKSHAFT ASSEMBLY 1 COPPER BEARING@MARK A@WITH OIL HOLE@MATCHED WITH MARK B BALANCER SHAFT ASSY
06 0180-040007 WOODRUFF KEY 1
07 0GS0-160000-00021 BALANCER SHAFT ASSY 1 GROUP B@MATCHED WITH MARK A BLANCER SHAFT ASSY




CVT AU CVT ASSY

E05-V2 CLUTCH & CVT ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0GS0-051000-10010 DRIVE PULLEY ASSY 1
02 0JY0-050001-00001 BOLT, DRIVE PULLEY 1
03 0GR0-052000 DRIVEN PULLEY 1
04 0180-055000-0004 DRIVE BELT 1 MITSUBOSHI
04 0180-055000-0003 DRIVE BELT 1 BANDO
05 0GR0-050001-00001 ADJUSTING WASHER 1
06 0GR0-051005 NYLON PROTECTOR, WEIGHT ROLLER 6 CVtech
07 0GS0-051002 WEIGHT ROLLER 6 10g
08 0JYA-051004-10000 NYLON PARTS, THRUST DISC 3
09 0GS0-051001 SPRING, DRIVE PULLEY 1
10 0JYA-051013-10001 NUT, DRIVE PULLEY 1
11 0GRO0-052002 CAM PLATE 1 CVtech
12 0JYA-051006-10000 THRUST COLLAR 1 CVtech
13 0JYA-051100 MOVING PLATE ASSY, DRIVE PULLEY 1 CVtech
14 0GR0-051011 STEEL WASHER 1 CVtech
15 0GR0-051009-10000 NYLON WASHER 1
16 0GS0-051200 DRIVE FIXED PULLEY ASSY 1
17 0GR0-051300 OVERRIDING CLUTCH 1
18 0GR0-051001 SPRING SEAT 1 CVtech
19 0GR0-052100 DRIVEN FIXED PULLEY ASSY 1 CVtech
20 0GR0-052003 TAPER KEY 1 CVtech
21 0GR0-052004 CIRCLIP 1 CVtech
22 0GR0-052200 DRIVEN SLIDING PULLEY ASSY 1
23 0GR0-052001 SPRING, DRIVEN PULLEY 1 CVtech
24 0GR0-052005 NYLON BLOCK 3 CVtech
25 0GRO0-052006 SCREW 3 CVtech




E06-1 H44EH K (1) TRANSMISSION SYSTEM(1)

Vi

E06-1 TRANSMISSION SYSTEM(1)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0GR0-061001 SECONDARY SHAFT, DRIVE 1
02 0800-061002 WASHER 17.5x32x1 1 17.5x32x1
03 0180-061012 GASKET 20.5x30x1.5 3 20.5x30x1.5
04 0GR0-061200 DRIVEN GEAR, LOW RANGE 1
05 0GR0-061006-10000 SLIDE GEAR 1
06 0180-061007-0050 CIRCLIP 25 4 25
07 0GR0-060100 NEEDLE BEARING 20x25x12 4 20X25X12
08 0GR0-061005 GEAR, HIGHRANGE 1
09 0GR0-061004-00001 OUTPUT DRIVE GEAR 1
10 0GR0-061008 WASHER 3
11 0GR0-061003 GEAR, REVERSE 1
12 0GR0-061009-00001 WASHER 25x34x1.5 1 25x34x1.5
13 0GR0-061002 GEAR, PARKING 1
14 0GR0-060001 MAIN SHAFT 1
15 0JY0-060001-00001 NUT, MAIN DRIVE SHAFT 1
16 0GR0-060002 REVERSE GEAR 1
17 30801-02005 CIRCLIPS FOR SHAFT 20 1 20




B%% Z%(2) TRANSMISSION SYSTEM(2)

E06-2 TRANSMISSION SYSTEM(2)

Item No. Parts Number Parts Name(EN) ty Specification
01 0180-062101 DRIVE BEVEL GEAR SHAFT 1
02 0180-061007-0050 CIRCLIP 25 2 25
03 0180-062102-00001 OUTPUT DRIVEN GEAR 1
04 0180-062103-10000 BEARING SEAT, DRIVE BEVEL GEAR 1
05 30499-02501 BEARING 1 25
06 0180-062104-0010 LIMITATOR, BEARING 2
07 30124-080025810 SCREW M8x25 4 M8x25
08 0JYA-062104 BOLT M8x28 8 M8x28
09 0180-062105-0004 ADJUSTING WASHER, DRIVE SHAFT GEAR 1 t=0.35
09 0180-062105-0003 ADJUSTING WASHER, DRIVE SHAFT GEAR 1 t=0.3
09 0180-062105-0002 ADJUSTING GASKET, DRIVE BEVEL GEAR T=0.25 1 T=0.25
09 0180-062105-0001 ADJUSTING GASKET, DRIVE BEVEL GEAR T=0.2 1 T=0.2
09 0180-062105 ADJUSTING GASKET, DRIVE BEVEL GEAR T=0.15 1 T=0.15
10 0GR0-0622A0-10001 BEVEL GEAR ASSY 1
11 0180-062107-00001 LOCK NUT, BEVEL GEAR 1
12 0JWA-060002-00001 LOCK NUT, BEVEL GEAR 2
13 0GR0-062204 WASHER 10x27.5x4 2 10x27.5x4
14 0800-062202-10001 DRIVEN BEVEL GEAR BEARING SEAT 1
15 0800-062203-0004 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.5 1 T=0.5
15 0800-062203-0003 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.4 1 T=0.4
15 0800-062203-0002 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.3 1 T=0.3
15 0800-062203-0001 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.2 1 T=0.2
15 0800-062203 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.1 1 T=0.1
16 0800-062204 OIL SEAL 35x50x7 1 35x50x7
17 0800-062205 O-SEAL RING 25x2 2 25x2
18 0800-062206 STOPPER NUT, BEARING 1
19 0180-062205 O-SEAL RING 88x2.5 1 88x2.5
20 30400-03500 BEARING 1 35
21 9CR6-300201-10000 DRIVE SLEEVE, ENGINE 1
22 0JWA-062302 OIL SEAL 35x61x9(14) 1 35x61x9
23 0180-060008 BEARING RETAINER, FRONT OUTPUT SHAFT 1
24 30400-02501 BEARING 1 25
25 0GR0-062301-10001 FRONT OUTPUT SHAFT ASSY 1
26 0GR0-060003 COUPLER 1
27 30400-02502 BEARING 1 CHINA




E06-3 H4255 A i (3) TRANSMISSION SYSTEM(3)

E06-3

TRANSMISSION SYSTEM(3)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-063002 SHAFT, SHIFT FORK 1
02 0GR0-063002 SWING ARM, PARKING 1
03 30801-01205 CIRCLIPS FOR SHAFT12 3 12
04 0GR0-063001 SHIFT FORK 2
05 0180-063003-0050 FORK SPRING, THIN 1
06 0180-063005-0050 FORK SPRING, THICK 1
07 0180-063006-0010 SPRING SEAT 1
08 0GR0-064001 SHIFT DRUM 1
09 0800-064002 PIN SHAFT 1
10 0GR0-064002 CAM, PARKING 1
11 0180-064001-0010 LIMIT GASKET 1
12 0180-064002-00001 LOCK SCREW T25 1
13 0180-064003-0050 GEAR CONTACTOR 1
14 0180-064004-0050 SPRING, GEAR CONTACTOR 1
15 0180-068001-00100 HOLLOW BOLT M14x1.5 1 M14x1.5
16 0180-068002 GASKET 14.4x22x1 1 14.4x22x1
17 0180-068003-0050 SPRING, LIMIT 1
18 3120003 STEEL BALL3/8 1 38"
19 0010-021017-0010 BOLT M6x25 3 M6x25
20 0010-080012-0010 BOLT M6x32 1 M6x32
21 0800-065001-20000 GEARSHIFT COVER 1
22 0GR0-0630A0 SHIFT FORK ASSY 1
23 0180-065100-10001 SHIFT DRIVE SECTOR GEAR 1
23 0180-065100-10002 DRIVE SECTOR GEAR 1
24 0180-065002 OIL SEAL SD15x25x5 1 SD15x25%5
25 0GR0-065003 METAL GASKET, SECTOR GEAR 1
26 0180-065201-0010 WASHER, DRIVEN SECTOR GEAR 1
27 0180-065202-0050 SHAFT, DRIVEN SECTOR GEAR 1
28 0180-065203 DRIVEN SECTOR GEAR 1
29 0180-065204-0050 GASKET 13.5x22x1 1 13.5x22x1
30 0180-065205-0010 TORSION SPRING, DRIVEN SECTOR GEAR 1
31 0180-065206-00001 WASHER 6.2x22x2 1
32 0010-013008-0010 BOLT M6x35 1 M6x35
1

33

0GR0-064000

SHIFT DRUM ASSY




E07 HLiiF 4/ OIL PUMP ASSY.

Vi

EO7 OIL PUMP ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 30406-00400 ROLLER NEEDLE P4x15.8 1 P4x15.8
02 0A80-050004 WASHER 1
03 0GR0-0700A0 ROTOR ASSY, OIL PUMP 1
04 0800-070003 COVER, OIL PUMP 1
05 0010-030002-0020 BOLT M5x16 3 M5x16
06 0GR0-070004 DRIVE GEAR, OIL PUMP 1
07 0GR0-070003 SHAFT, OIL PUMP 1
08 0800-011005 WASHER 10 1 10
09 30406-00402 ROLLER NEEDLE P4x21.8 1 P4x21.8
10 30801-01005 CIRCLIPS FOR SHAFT10 2 10
11 0GR0-070005 DUAL GEAR, OIL PUMP 1
12 0010-021019-0010 BOLT M6x12 2 M6x12
13 0GR0-070006 OIL GUARD 1
14 0GR0-070100 NEEDLE BEARING 10x22x16 1 10X22X16




E08 /KZ 4/ WATER PUMP ASSY

Vig

EO8 WATER PUMP ASSY

Item No. Parts Number Parts Name(EN) ty Specification
01 0GRO0-080001 WATER PUMP COVER 1
02 0GS0-080002-00001 WATER PUMP IMPELLER 1
03 0GR0-080002 SEAL RING, WATER PUMP 1
04 0700-081200 WATER SEAL ASSY 1
05 0110-080005 OIL SEAL 10x20x5 1 10x20x5
06 30400-01000 BEARING 1 6000
07 30801-01005 CIRCLIPS FOR SHAFT10 1 10
08 0180-081004-0050 WATER PUMP SHAFT 1
09 0010-080013-0010 BOLT M6x22 5 M6x22
10 0010-021019-0010 BOLT M6x12 1 M6x12
11 0010-060009 WASHER 6 1 6




%) 24/ STARTING SYSTEM

/i
Item No. Parts Number Parts Name(EN) Qty Specification

01 0010-080013-0010 BOLT M6x22 2 M6x22

02 0GR0-091100 STARTING MOTOR 1

02 0GSV-093000-1100 START MOTOR 1

03 0GR0-091002 STARTER DUAL GEAR 1

04 0180-091006 AXLE, DUAL GEAR 1

05 0GS0-0910A0 DRIVEN GEAR ASSY,STARTER 1

06 0180-091200 OVERRIDING CLUTCH 1

07 30102-080020810 SCREW M8x20 6 M8x20




KA1 25 ENGINE GASKET SET

E29 ENGINE GASKET KIT

Item No. Parts Number Parts Name(EN) Qty Specification
1

01 0GS0-0000A0-00001 GASKET KIT, ENGINE




R ROZUE) ENGINE OIL SEAL&O-RING

E30 ENGINE OIL SEAL &0O-RING

Item No. Parts Number Parts Name(EN) Qty Specification
1

01 0GS0-0000A1 OIL SEAL & O-SEAL RING KIT, ENGINE




